SD8 #E1#1
SD8 DOZER

= & B i
PARTS BOOK

1
E |

i A\REFIE

ni

HIENHEAFRAT




{3 A 15t AR

1. SRkl A< H R RN T8 F APk SD8 #f HHLECH: 2 . %F
HE VLS R 4 R 3R 5 ) 8, 35 2 5 (SD8 ?Ej:m
1

2. H R R Snsﬁim%mmmu%ménﬁgﬂﬁ# E'E
?E:tmﬁmﬁH’c%HjJﬂm%ﬁﬁF,%B#E*Bﬁﬁf‘ﬁgﬁi(@ﬁw&
4 A4 B35 17 5 5 26 HE RE A B 2 9 Wﬁﬁ?#mﬁa
R IR E 7 O R B B L

3. & A 48 h DL B BC A4 B iﬁﬁlﬁliﬁﬁﬁmrmmmsss C400
RISEMALEFE %), Pyl

OO HETRR



Preface
1. This parts book is made for the user’ s conveniently
selecting and using the fabricated parts of SD8 elevated
sprocket dozer. For the construction, use, maintenance of

the dozer refer to the {SERVICE MANUAL FOR SDS8
ELEVATED SPROCKET DOZER ).

2. The component parts listed in the parts book, except the
diesel engine, are all parts of the machine. This boo'k“"' is
graded in the order of the parts number. Wlthln “each
illustration, the parts of all C(including standard and
purchased ones) are listed in a relevant attached chart
according to the order of the parts number The part
quantity in the chart means the quantxty of the part in its
appropiate compenent. et

3. When selecting and using the fabr{eated of the diesel engine,
refer to {PARTS CATALOG. FOR NTA855-C400 DIESEL
ENGINE ) published by CHONGQING DIESEL ENGINE
WORKS.

May, 15,2002



B = CONTENS
F5 £ 5 4 8 nk| #F
NO.| PART NO. NAME PAGE| EMARK
1 | 1T01000 B EhHl B R ENGINE ARRANGEMENT | 1-1
2 | 1T01100 JK R AR 4B 15 RADIATOR GROUP 1-3
3 | 1T01107 THh AR SRR OIL COOLER ASSEM. 1-5
4 | 1T01200 R 40 B 1 FAN GUARD GROUP 1-7
DIESEL ENGINE
5 | 1T01300 Se L4 14 GROUP 1-9
B} FLYWHEEL HOUSING | , it
6 | 1T01400 4 S5 GROUP e
7 | 1T02000 A5 45 88 TORQUE CONVERTER _,___-_"'}}"-""2—1
OUTLET PRESSURE :
8 | 1T02048 HOEAE VALVE 2-7
: TRANSMISSION.
9 | 1T03000 g:%: ¥59:4 ARRANGMENT 3-1
10 | 1T03010 B 77 3 #4728 o 48 TRA\JSMISSION 3-3
11 | 1T03200 Hhf 5h CFNTRAL DRIVE 3-8
12 | 1T03300 J& 32 A ¥ __-_._f‘-f“REAR COVER GROUP | 3-12
“ UNIVERSAL JOINT
13 | 1T03400 X i 2% B A% =+ ASSEMBLE 3-15
IS STEERING &. BRAKE
15 | 1T05000 B FINAL DRIVE 5-1
: TOP COVER-PRONT
16 | 1T06000 ;_:fggwﬁn{%#-ﬁ GUARD 6-1
FRAME-BEVEL
17 | 1T07000 HLAE—EHH GEAR CASE 7-1
18 | 1T07049 nwE B OIL PIPE ASSEM. 7-4
19 | 1T07057 MR B DIPSTICK ASSEM. 7-6
1T07092 PR B EQUALIZER BAR

20

ASSEM.

7-8




iRy

Fg & # R
NO.| PART NO. NAME PAG
. STEERING BRAKE .
23 | 1T10000 7 [ B B R CONTROL, 10-
GOVERNOR CONTROL. |
24 | 1T11000 TR e 1
25 | 1T12000 R E R G HYDRAULIC SYSTEM | 12-
e STEERING BRAKE
26 | 0T12200 3 [4) 5 31 S 12-
. TRANSMISSION CONTROL ;¥ 1.,
27 | 1T12100 BEMEWRER  yALVE ASSEM. o 12-1
28 | 0T12192 U SEQUENCE VALVE  |12-1
29 | 1T12055 40 9 28 R R SECONDARYFILTER |12-2
30 | 1T12080 k2 R PRIM_:_{}jg;}’?;F'II.’I‘ER 1248
IMPLEMENT )
i TARERERR  pypravLicsysTEM | 13
. IMPLEMENT
32 | 1T13100 TR ERY ¥ CONTROL 13-
7% SEQUENCE VALVE )
VALVE
HE 15" 12 i 1) BULLDOZER CONTROL
35 | WI819-XG 1 Chidaze ) VALVE(PURCHASED PARTS) |13
36 | 1T13300 imﬁ OIL TANK 13-
37 | 1T14000.5 |+ %R IMPLEMENT 14-
38 | 1T14DT1 54 ARM 14-
39 | 1714025 B LEAN BRACE 14-
TILT CYLINDER
40 | 1714100 PGEAT 5 A, Pret i) 14-
11 | 1T14107 {0458 3 i TILT CYLINDER 14-]
HSGF-200 % TILT CYLINDER
12| " 78808 | WIAMEL SMEEMD  pURCHASED PARTS) e



K5 ft & % i WK | &R
NO.| PART NO. NAME PAGE| EMAR]

TRACK RECOIL SPRING

45 | 1T16004 ERERRER AND CYLINDER 16-6
ADJUSTMENT,LEFT

- RIGHT UNDERCARRIAGE

46 | 1T17000 EGERS SYSTEM 17-1
TRACK RECOIL SPRING

47 | 1T17042 AR REER AND CYLINDER 17-6
ADJUSTMENT,RIGHT
CONNECTING PLATE :

18 | 1T17064 R AN GROUP 17-8 |

- SINGLE FLANGE b

4 | TriTos RAXWEEBM  TRACK ROLLER 17-49%
DOUBLE FLANGE

50 | 1T17092 X X T3 B AR TRACK ROLLER eI?-lz

51 | 1T17096 51 %8 BR TRACK IDLER ASSEM::~  [17-14

52 | 1T18000 Bhx CAB 18-1

53 | 1T19000 R4 R G FUEL SYSTEM 19-1

54 | 1T19043 18 00 B FUEL LINES 19-3

55 | 1T20000 WEER RIPPER:ASS’Y 20-1
RIPPING HYDRAULIC

57 | 1T20200 % #A W i TIP CYLINDER 20-8

HSG-F180 X

58 597/80F | e ST TIP CYLINDER 20-10

59 [ 1T20250 BT WAL 1 LIFT CYLINDER 20-12

60 | FISGF200% | spamt 1 LIFT CYLINDER T |20-15

61 |1T20300  fHA+BHM 5,‘;‘"52 CONTROL 20-17

RS Ex RIPPER MAIN
63 | 1T21000 BERGE ELECTRICAL SYSTEM 21-1
‘ INSTRUMENT
64 | 1T21033 e 39819 ASSEM. 21-5
65 | 1T22000 2 e W 4 16 E‘j‘EJFQPER”ED 22-1



LK

g = LA K
NO.| PART NO. NAME PAG]
68 | 1T23005 R LIFT CYLINDER 23:5
so | HSG-E130 | #Ftuiir LIFT CYLINDER A
X 1485/752Q | (S EREH) (PURCHASED PARTS)
RIGHT BULLDOZER
70| 1T24000 LA CYLINDER ASSEM.  |23°1
. CONDITIONOR
71 | 1T25000 Z5 8B SYSTEM 25-1
72 | 1T26000 3| HLH DRAWING 26-]

MECHANISM




o

g

itz

*D8 DOLER

T
41

J-

)

8358
758

69




1T01000 ETHLE B, ENGINE ARRANGEM

ET
==
i
- T —— }
“I
ﬁ.
: I
D
) i
D =
P A B
F
. : [
| E




0T01000 EZHHLE ENGINE ARRANGEMENT

FE f B | & ¥ it | & it
NO.| PART NO. NAME Q' TYREMARK

1 | 1T01100 KEHMEFHEMGF  RADIATOR GROUP 1

2 | 1T01200 R EE{H  FAN GUARD GROUP 1

3 | 1T01107 WA SR OIL COOLER ASSEM. 1

4 | 1T01300 s HLA 1 DIESEL ENGINE GROUP 1

5 | 1T01400 SEhfE FLYWHEEL HOUSING GROUP




1T01100 KB BE4H RADIATOR GRO

[#70 6- 918 66 6 6-005-
S5 w, ‘

o .:{::




1T01100 K@ #2844  RADIATOR GROUP

Fg5 R 8 % R Wk | & i
NO.| PART NO. NAME Q' TY|REMARK

1 | 1To1101 KSR RADIATOR 1 ]

2 | 0T42105 e HOSE 2

3 | 0T42102 W% 3X CLAMP 3X 4

4 | 1TO1104 EKE WATER PIPE UPPER 1

5 | 1T01105 B () HOSE(Z) 1

6 | 1T01106 MRIE 4 CLAMP 4 2 k

7 | 1To1120 HEK INLET WATER PIPE _::33:5_}3‘3-?'."'

8 | 1To1111 ME(—)  RUBBER GASKET(—-) “

9 | 0T42107 3] CLAMP 2

10 | 0T42106 B PIPE 1

11 | 0T42104 Rk JOINT 1

1 |GBs783-85 | K Msx25  BOLT.MBx25 1

2 | GB93-87 M 8 WASHER 8 4




1T01107 SHBI I EELH OIL COOLER ASSI

o __[e I




1T01107  ME#ARRAH  OIL COOLER ASSEM.
Fs K & i qit| &
NO.| PART NO. NAME Q' TY|REMARI
1 | 1T01108 mikEE WELD HOUSEING 1
2 | 1To01129 BB (—) RUBBER GASKET(—) 1
3 | 1T01120 Mk INLET WATER PIPE 1
4 | GB5783-86 B4 M8 X 20 BOLT M8x20 8
5 | GB93-87 #8 8 WASHER 8 52 |
6 | GB5783-86 ## M8 X 25 BOLT M8X25 44_.1-:.;_3-}‘ ’
7 | GB5783-86 | BB M10X25  BOLT M10X25 e
8 | GB93-87 0 10 WASHER 10 1 28
9 | 1T01122 TR COVER 1
10 | 1T01123 HHE GASKET : 1
11 | 1T01121 %k ELBOW HEAD 1
12 | 1T01124 S B8t OIL CQGLER ELEMENT | 2
13 | GB3452+1-82 | O UM P40 3. 55 OSEAL RING 40X 3.55 6
14 | 0T42102 5 3X “CLIMP 3X 2
15 | 1T01130 B ' RUBBER PIPE 1
16 | GB5783—86 | i Msxas BOLT M8X 45 4
17 | GB6170—86 g&‘j-ﬁéis NUT M8—8 | 8
18 [1Tonzr | Wtk CONNECTING PLATE | 2
19| 1To1128 | MEE(E) RUBBER GASKET (=) 2




1To1200 M BIFELHHE FAN-GUARD GRC

=+
e
P

|| A = = | :MM

| —— —-I.-'
1
-

< '8

L,
e N R e———

: N ']\ Ve
M@ . !I{w.‘f'
it 2y N S

Dl

\

%
%




1T01200  ME#EHEH  FAN-GUARD GROUP

FE R & 2 i || & =
NO.| PART NO. NAME Q' TY|REMAR!

1 | 1To1201 £ R GUARD ,LEFT 1 |

2 | 1T01203 5 R GUARD ,RIGHT 1

3 | 1T01205 KB E#%%X%  WHEEL SUPPORT 1

4 | 1T01212 % PAPER STRIP SEAL 2

5 | 1T01216 R FAN 1

6 | 1T01217 B4 (V-BELT) BELT 3

7 | 1T01218 BR BELT WHEEL 1 .4

8 | 0T42216 K B BEARING CAGE B

9 | 0T42220 VA 2 SHIM e

10 | 0T 42224 ER PRESSING PLATE % | 1

11 | 0T42217 % PLUG CAP Sl

12 | 0T42219 HE BUSH __ 1

13 | 0T42218 SR BEARING SHAFT 1

14 | 0T42225 LR SHIM i 2

15 | 0T03236 I PLUG 1

16 | 0T42214 0 B@LT 1

1 |GB5782-86 | & Mi2x4s5_ " BOLT M12x45 26

2 |GB97.1-85 |#M12 %"  WASHER 12 26

3 | GB93-87 Wil 197 WASHER 12 38

+ | GBs783-86 | #EMI0X30 ~  BOLT M10X30 20

5 | GB97.1-85 |88 10 WASHER 10 16

6 | GB93-87 | HME 10 WASHER 10 24

7 | HG4-692-67 ME PGE5X 9512 OIL SEAL PG65X 95X 12 1

8 | GB297-84 BR 7510E BEARING 7510E 2

9 | GB1152-79 R M10x1 OIL CUP M10Xx1 1

10 | GB5782-86 8B M12X55 BOLT M12X55 6




1T01300 ke hAL4B & DIESEL ENGING GR!

5 b 7 l\
{! \ __:I-:_.__:_'::

[

!




1T01300  ZEm#l4AH  DIESEL ENGINE GROUP
Fe5 R & A R HE| & I
NO.| PART NO. NAME Q' TY|REMARTF

1 | GB5783-86 | ## M10X30  BOLT MI10X30 10 3
2 | GB93-87 8 10 WASHER 10 16

3 | GB97.1-85 i 10 WASHER 10 8

4 | 1T01301 s EXHAUST PIPE ASS’Y | 1

5 | GB5783-86 | ## M10X25  BOLT MI10X25 4

6 | 0T42012 o 88 PAPER GASKET 1.4

7 | 1To1302 3194 MAKE INJECT PIPE | 21"

8 | 1T01305 25 PR 8% MR AIR CLEANER ASS’Y'_‘_._»_‘.::._%"'.' £

9 | 1T01309 W4 7 8 MUFFLER 1

10 | 0T42013 B HOSE : 1

11 | 0T42016 e 2X CLAMP 2%+ 2

12 | 0T42027 T CLAMP 1

13 | GB6170-86 | 8 M10—8 lﬁi_i:‘}:f'i"?::l\“/llo 5

14 | GB5782—86 | #R#& M10X55 “BOLT M10X 55 2

15 | 1T01330 3% SUPPORT 1

16 | 0T42014 BE HOSE 1

17 | 0T42015 ﬁfﬁm ~ 2 Hose 2

18 | 0T42022 | BOHETE JOINT PIPE 1

19| 0T42024 | I CONNECTING PLATE 1

20 | 0T42026 EHH SEAL RING 1

21 | GB5782-86 | 4 M12X45  BOLT M12X45 4

22 | GB6170-86 78 M12—8 NUT M12—8 4

9% | MROQT-97 | HuEE 19 TTACLID 10 F




1T01300  %ki#léA#K  DIESEL ENGINE GRC

g R 5 4 ] i

NO.| PART NO. NAME Q' TY
26 | GB6170—86 | &} M8—8 NUT M8—8 2
27 | GB93—87 #8 8 WASHER 8 2
28 | 1T01335 i BOLT 2
20 |0Ta2025 | K% CLAMP 2
30 | 0T42028 3 GASKET -} 1
31 | 1T01318 Pl NTA855  DIESEL ENGINE GRogg_'j}:é:? |1
32 | 1T01319 L5 3 FRONT SUPP(_)_g;g‘f?:‘:"': 1
33| GBS782-86 | M M24X100  BOLT M24X100 4
34 | GB93-87 48 24 WASHER 41 4
35 | GB97.1-85 | & 24 WﬁSﬁER 24 4
36 | GB5782—86 | SR M10X45 BOLT M10X 45 4
37 | GB1152-89 | M#F M10><1;-.',"§'_."::§::§. OIL CUP M10X1 1




1T01400

S @

FLYWHEEL HOUSING

‘\‘.

¥

‘::‘ \‘Q\\\ A

~l|\\"\."" -

\\'II /////f//’. -'II j
.

O
* J--d e \

4

:i::'-:-'-—'y_ _

a7

we
N

g
1
&

Jmm

PN -

SRS
NTTTTY

nr
o

N




g1 i P

1T01400 4+ =z %  FLYWHEEL HOUSI
FE /R 5 B i
NO.| PART NO. NAME QT
1 | 1T01401 S B A i FIYWHEEL HOUSING | 1
2 | 1T01402 L2 F3 BOLT 8
3 | 1T01403 TR SHAFT LINING LOWER 2
4 | 1T01404 b-#:-4:1 SUPPORT 2
5 | 1T01405 KRN FLYWHEEL GROUP .-i| 1
6 | 1T01408 BB K LOCK WASHER{_,_;"_i_’_j}i‘é}' 1
7 | 1T01409 ER L DRIVE Gmg{iﬂ‘i"’w 1
8 |1Tont0 | MR BOLT ¢ 6
9 | 1T01411 G g FENDER SLEEVE 2
10 | 1T01415 i _'EE'KJEER GASKET ]
11 | 1T01416 B 46 . IDLER 2
12 | 1T01417 Fa 18 SPACER 2
13 | 1T01418 LR __._,_5'-5‘:f_{f;§5"’:" SHAFT LINING UPPER 2
14 | 1T01419 mm IDLER SHAFT 2
15 | 1T01420 ﬂ*i‘jjﬂﬁ LOCK WASHER 2
16 | 1T01421 ___._:;_,_:;_;if::‘?'iiﬁﬁ% PUMP GEAR 1
17 1T01¢g"2_3‘f5'? FE PRESSING RING 2
18 11‘01423 il A& e BEARING BRACKET 2
19 | 1T01424 TR SPLINE SHAFT 1
20 | 1T01425 P44 RDTAINER PLATE 2
21 | 1T01426 Pk iaki ] GUARD, LEFT 1
22'| 1T01427 OIL SPLITTING BASE 1




1T01400 4 31 4  FLYWHEEL HOUSING

FER 5 £ x | &£
NO.| PART NO. NAME Q' TY|REMAR]
26 | 1T01435 & 5l DRIVE SHAFT 1

27 | 1T01438 &SR E DRIVE SHAFT GUARD | 1

28 | 0A09022 BLE BOLT CONNECT 6

29 | 0A09017 B EE GASKET 13

30 [ 0T01373 HRE () LUBRICATING OIL PIPE(=) 1

31 | 0T01372 HHEC) LUBRICATING OIL PIPE(=) | 2 .
32 | 1T01455 ] 3 SHIM zml
33 [ 1T01456 54 PLUG COVER {1

34 | 1T01457 g PAPER GASKE’I:{.}-_;';:}:Q{:-.. 1

35 | 1T01458 HPR GUARD ,RIGHT : 1

36 | 1T01459 RERFENR PUMP GEAR 1

37 | 1T01460 43 3 ) OILSPLIT’I‘ING BASE | 1

1 | GB119-86 RES# A10X30 ‘EIN A10X 30 1

2 | GB893.1-86 | FE@130 * CLIP RING 2130 1

3 | GB297-84 & 20071__;._75_;;;:'?"”' BEARING 4

s [GBs783-86 | A M13K s BOLT M12X85 8

5 |GBo7.1-85 | w12 WASHER 12 8

6 | GB5783-86 ﬂ“& M10X 35 BOLT M10X 35 34

7 | GB97.1-85 | #[E 10 WASHER 10 52

8 | GB93-87 0 10 WASHER 10 52

9 | GB3452.1-82 | O % & H 128%3.55  O-SEAL RING 128 3. 55 2

10 | HG4-692-67 OIL SEAL PG38X58X 12 1

| M E PG38X 58X 12




1T01400 a9 @ #A FLYWHEEL HOUSIN
Fs X 5 % R Wi
NO.| PART NO. NAME Q'TY
14 | 97.1-85 wE 16 WASHER 16 5
15 | GB93-87 #E 16 WASHER 16 3
16 | GB32-76 SR FE M20X 85 BOLT M20X85 1
17 | GB93-87 4 20 WASHER 20 4
18 [ GB97.1-85 | %M 20 WASHER 20 L 4
19 | GB32-76 R M24 X 80 BOLT M24X80 ¢ | 4
20 | GB93-86 # 8 24 WASHER 24 ___’:__‘j_:_{jff""':" 4
21| GB97.1-85 | M 24 WASHER 24~ 4
22| GB32-76 | # M20X60 BOLT ¥2060 12
23 | GB5785-86 | #RE M10X1X20 BOLT M10X1X20 1
24 | GB299-86 | WK 97516E ... 'BEARING 97516E 2
25 | GB3452.1-82 | O FHHHME ﬁz;z_g?éﬁ O-SEAL RING @212X5.3 | 2
26 | GBS783—86 | 4B M163635 BOLT M16 X 35 3
27 | GB3783—86 | ## M10X25 BOLT M10X25 6
28 | GB119—86 | f:A1255 PIN A12X55 2




1T02000 ZF ¥ 8§ TORQUE CONVERTER

5 2 | 30 2928 2 26 | W24 2
]
\\m\\\\

= ‘(/”1 11;/ A‘

! / Y7L
4 ] ’0 ‘:/ ’/ \/‘ ’
4 A\ //

l| \\N
”4r % 1

o s

u SR ;f £l
“\ A / ‘\ \ \\v :
I ‘\“ 7 \. L AAOANRNN. \\\ h I,{*f; 0

m\\\\\‘m \\\\\\ AR

L e

I ’l']/’,./ -' ------------ "
; = \_\\\‘\\ = \\\\\\*l ,?

\“\\\‘.\\\\\\\ e

‘}F‘ \‘} i\\ e ¥ n-,c, .\\\‘ '\‘“““ ‘l ‘l;: o
\\ '\ l..l r\\ ‘\\ \\’f‘ % v, s \. A
T “#'s t\\j ‘ A ' //////'" l

If:“?; ism N\ “‘ ‘ﬁ\ - -
B N "‘& e a




1'T02000 T 3 28 TORQUE CONVER]




1T02000 T £ R TORQUE CONVERTER

FE R B 2 s Hit| & &

NO.| PART NO. NAME Q' TY|REMARI
1 | 1T02001 i IMPELLER COVER 1
2 | 1T02002 =i IMPELLER 1
3 | 1T02003 L TURBINE 1
4 | 1T02004 =% GUIDE WHEEL 1
5 -| 1T02005 BRER PRESSING PLATE 1
6 | 1B01349 SE L POSITION PIN 2

0 'O-SEAL RING
¢ | 114=080 30??&3.55 304. 313[;«555 1.4
1T02007 # 50K CONE BEARING 5

1T02008 34 7 J BEARING GASE 41
10 | T02009 Je ¥l 7 I 3 COVER 1
11 | 1B12005 B8 1-13K28.58) BOLT-L1-13 12
12 | 1B01253 #E WASHER ~ ..: 12
13 | 1T02010 61 tH OUTPUT SHAFT 1
14 | 1T02011 3 PRESSING COVER 1
15 | 1T02012 I BRACKET SEAL RING | 1
16 | 1B44034 B3 SEAL RING 1
17 | 1T02013 B A +:COUPLING PLATE 1
18 | 1T02014 K " BEARING 1
19 | 1B01146 M PIN 5
20 | 1B38416 (L 3c: B PIN 1
21 | 1T02015 BHFE BRACKET,SEAL RING 1
22 | 1T02016 WE T SEAL RING 1
23 [1T02017  |:H3K SPACER RING 1
24 | 1T02018 | % PRESSING COVER 1
25 | 1T02019 D HOUSING 1
26 | 0T 02048 FELE PLUG 3
27 | 1T02020 SR BRACKET,GUIDE WHEEL | 1
28 | 1T02021 (] 8% £ NUT 1
29 | 1T02022 1EshE H LLOCK SHIM 1




MrReTe9 o8

B EA DS N

BT Maw 20

1T02000 3 % %  TORQUE CONVERI
Fes M 5 7 R Wl
NO.| PART NO. NAME QT
33 | 1T02026 i 7 18 BEARING CLIP RING 1
34 | 1T02027 AR HOUSING,IMPELLER 1
35 | 1T02028 R B ELASPIC CLAMP 1
36 | 1T02029 i GEAR RING 1
37 | 1T02030 Rt HUB, TURBINE 1
38 | 1T02031 U K 2 PRESSING COVER 1
39 | 1T02032 BHIFE BRACKET,SEAL RING 1
40 | 1T02033 B SEAL RING . 1
41 | 1T02034 TER PLANETARY CARRIER 1
42 | 1T02035 oA 7 P ELASPIC. RETAINER 1
43 | 1T02036 W B RhE BI- ME:I’AL SLEEVE 2
44 | 1T02037 KR SUN ‘GEAR 1
45 | 1T02038 £33 '__CLIP RING 1
46 | 1T02039 W R ."*SPACER RING 1
47 | 1T02040 Y " BEARING LINING 1
48 | 1T02041 B & BEARING 1
49 | 1T02042 ﬁsﬁiﬁﬁ | GASKET,PLANETARY END | 6
50 | 1T02043 BT RE NEEDLE BEARING 3
51 | 1T02044 e PLANETARY SHAFT 3
52 | 1B38220 _,.,.:;-gtﬁ PLUG 3
53 | 0T03078 __.';;_‘:{;}i:--z"lﬁﬁ FIXED PIN 3
54 | 1T020457 | FTR% PLANETARY GEAR 3
55 | 1T02046 R CLIP PLATE 1
56 11*92047 S5 GUIDE PIPE 1
57 | 0T03325 8 P AR SCREEN ASSEM. 1
58 | 0T03323 I8 W 25 SCREEN GASKET 1
59 | 0T03324 J8 P 35 4R SCREEN 1
60 | 1T02048 0 E SR OUTLET PRESSURE VALVE 1



1T02000 3 % 2  TORQUE CONVERTER
FE /R B % 3 Wk & U
NO.| PART NO. NAME Q' TY|REMARK
5 | GB97.1-85 $®E 12 WASHER 12 48
6 | GB3452.1-82 | O KM 17X 2.65 O-SEAL RING17 X 2. 65 1
7 | GB3452.1-82 | O J4 M 150 5. 3 0-SEAL RING150X5. 3 1
8 | GB3452.1-82 | O J¢M 67X5.3 O-SEAL RING 67X5. 3 1
9 | GB5782-86 | #R#: M16X70 BOLT M16X70 1
10 | GB9877. 3-88 | BA®# 2100,130.12  LIP SEAL Z100.130.12 1
11 | GB5782-86 | 8 M12X70 BOLYT M12X70 12
12 | GB3452.1-82 | O KM 112X 1.8 O-SEAL RING 112X1.8 3
13 | GB5783-86 | #R#2 M12X 30 BOLT M12X30 .5 | 24
14 | GB3452.1-82 | O %M 530X7.0 O-SEAL RING 5307.0 1
15 | GB879-86 | #45X16 PIN 5X 16/ 2
16 | GB894.1-86 | 5 56 REW;'#&ERse 1
17 | GB893.1-86 | ¥4/ 85 _g}éﬂmak 56 1
18 | GB3452.1-82 | O J%M 32.5X3.55  “-"0-SEAL RING 32.5X3.55 2
19 | GB5783-86 | 8 M10X20 5 BOLT M10X20 2
20 | GB79-85 84T M8 ;ga_gﬁ?:f:f: SCREW M8 X 20 1
21 | GB5783-86 g&.g}}ifﬁ";{ 25 BOLT M10X 25 4
22 | GB97.1-87 ' WASHER 10 4

10




1T02048 HOEHE OUTLET PRESSURE V

l;\5 l b 8 2 34 3
B \\\'\\i\\{ |
% NN : ,




1T02048 HOEA®  OUTLET PRESSURE VALVE
Fg R B % 7 R | & O
NO.| PART NO. NAME IQ' TY|REMARI
1 | 0T02045 ETE 3k 2 FLANGE 2
2 | 0T02046 fk VALVE BODY 1
3 | 0T02047 5 VALVE SLUG 1
4 | 0T02048 T 4% OIL PLUG 2
5 | 0T02049 VAR SHIM 3
6 | 1T02049 % SPRING 1
8 | 1T02050 T GUIDE SLEEVE 1
9 | 0T02053 W 4 OIL PLUG L1
1 | GB3452.1-82 | O B+ 0-SEAL RING 2
11.2X1.8 11.2X1.8
2 | GB3452.1-82 | O MM HE 0-SEAL RING* 3
36.5X3. 55 36.5X3. 55
3 | GB5783—86 | #R# M10X 30 BOLT; M10X 30 1
4 | GB93-87 8 10 WASHER 10 1
5 | GB5782-86 | ## M10X75  _BOLT M10X75 3
6 | GB3452.1-82 | O %I 3 “0-SEAL RING 1
8X2. 65 8% 2. 65




1T03000 R Bk TRANSMISSION ARRANGEF




0T03000 BB TRANSMISSION ARRANGEMENT

85 R 5 % B M| % i
NO.| PART NO. NAME Q' TY REMARK

1 | 1T03300 Jam A REAR COVER GROUP 1

2 | 1T03010 B AR AE# A TRANSMISSION 1

3 | 1T03200 &z CENTRAL DRIVE 1

4 | 1T03400 FR 4 SR UNIVERSAL JOINT ASSEM. 1

5 | 1T03500 ERPR GUARD,UPPER 1

6 | 1T03600 TR GUARD,LOWER L ¢

1 | GB5783-86 | ## M12X30 BOLT M12X30 6

2 | GB93-87 il 12 WASHER 12 6

3 | GB5783-86 | ## M16X50 BOLT M16><50'I_____{-.'.":::' 15

4 | GB93-87 118 16 WASHER 1@_,:.:‘.::__"!__".?5-"-5 i

5 | GB97.1-85 B 16 3 15

WASHER'16




TRANSMISSIC

DK = Rt

1T03010

Y . A SN

\\.
| . <77,
et
A AP s S
NI G

k1 BeHSS
URTHOCRETEILLAT

.w”...w,../.‘..n,/.,?%“/,m;._,/,././.vu//f.,,// O

e -= PRS-

¥ L5 \\\\ ’,

A=

SN _u, T

N

h 7, , H=—H
- N N 12227

_ 1 1:2% N 77777

22 X W\\\\\%

m.h ....... - N

¥l >

7 iR

7] . FL F
I RS

39955 ¥

91 1909 &€

2

- —

1wyl

T W 6%

TN

I



1T03010 BT R TRANSMISSION

FE R 5 7 ¥ Bt & o
NO.| PART NO. NAME Q' TY|REMARI
1 | 1To3011 51 i Bl OUTPUT SHAFT 1

2 | 1T03012 P Bt HE 1 2E 2 PISTON SEAT 1

3 | 1T03013 Ak EOE > BUSH PRESSURE OIL 1

4 | 1T03014 FBH IR SEAL RING 2

5 | 1T03015 F#F CLAMP RING 1

6 | 1T03016 IS DISC SPRING 3.4
7 | 1T03017 I AR RETAINER PLATE,SPRING ____‘;_.:;}:ffff"}'
8 | 1T03018 At GEAR,PISTON b T

9 | 1T03019 ABUAEMES S FRICTION DISC,PISTON | 6

10 | 1T03020 G B R BOLT 17
11 | 1T03021 P BLHERS 8 COUPLINC’_gl‘_géfﬂSTON 5
12 | 1T03022 fen o B A BOL’I‘.._'-.‘:_'.};‘;EE-'I::'-..‘ 2
13 | 1T03023 A DA DETENT PIN 6
14 | 1T03024 Z VY HETE %8 PI‘%TON 2

15 | 1T03025 3 " GASKET 6
16 | 1T03026 mﬁ;xﬁﬁ% SUN GEAR 1
17 | 1T03027 m_ﬁﬁjﬁ?% PLANETARY GEAR 3
18 | 1T03028  |HekHiK NEEDLE BEARING 3
19 | 1Toz029 | PHEAT B4 it SHAFT.PLANETARY GEAR | 3
20 | 1T03030 i OIL SEAL SEAT | 1

21 | 1T03031 EE IR SEAL RING 1

22 | 1T03032 g SPRING 24
N N7 £ WO ————




1T03010  EhAHRIEETEH  TRANSMISSIO]
Fe 5 A R 8y
NO.| PART NO. NAME Q' T
26 | 1T03036 = HEir GEAR RING 1
27 | 1T03037 —.=Hi7E%% PLANETARY SHAFT 3
28 | 1T03038 — Heth GEAR RING i
29 | 1T03039 A SPRING 12
30 | 1T03040 R SPACER 1
31 | 1T03041 SE i 8 DETENT PIN Wb 6
32 | 1T03042 — it GEARRING % 1
"33 | 1T03043 Wkt Bl R NEEDLE Bg,f;'réiﬂl(; 3
34 | 1T03044 13 GASKET"" 18
35 | 0T03078 SEQL Y Dg;éﬁ'T PIN 9
36 | 1T03045 5 4} 55 sEAL RING 2
37 | 1T03046 --ﬁ?ﬁ&%%'-ﬁji? PLANETARY SHAFT 3
38 | 1T03047 —ﬁﬁg& PLANETARY GEAR 3
39 | 1T03048 —ﬁggcﬁ#e SUN GEAR 1
40 | 1703049 g&s SPACER 1
41 | 1T03050 ___::5::{;:3ff:':"":'f:.ﬁlﬁ;ltm?é. SUN GEAR 1
42 1'rosg§__;1":-f‘:""'f 7K BEARING 2
43 1.7555352 +3F CLAMP RING 2
44 | 1T03053 BAR INPUT SHAFT 1
45 | 0T03026 SE AL HS DETENT PIN 3
46 | 1T03054 & BEARING 2
47 | 1T03055 —HHTE 2R PLANETARY CARRIER 1




1T03010  ZnA#ETEHAE  TRANSMISSION
Feg R 5 % i BE | & &
NO.| PART NO. NAME Q' TY'REMARK
51 | 1T03059 53 SEAL RING 4
52 | 1T03060 —HF & 2 PISTON 1
53 | 1T03061 —HETE E B PISTON SEAT 1
54 | 1T03062 —HEB 4 #8158  GEAR RING,CLUTCH 1
55 | 1T03063 HE 8 FRICTION DISC 15
56 | 1T03064 XF 8 R COUPLING DISC 11§
57 | 1T03065 LR SEAL RING '_.;;_‘;;iﬁ?"l"'
58 | 1T03066 £ CLAMP RING 4
59 | 1T03067 FEE GUIDE SLEEVE 2
60 | 1T03068 “HEER PISTON SEAT .. 1
61 | 1T03069 T HEE % PISTON ]
62 | 1T03070 TEHTER PLANgjﬁ%ﬁ"{:ARRIER 1
63 | 1T03071 4T sgg_f-:{ﬁ' 2
64 | 0T03016 MEHRE SPRING SLEEVE 19
65 | 1T03072 5 ' /CLAMP RING 1
66 | 1T03073 Eﬁkﬁg@?f PISTON SEAT 1
67 | 1T03074 EHF SEAL RING 3
68 | 1T03075 Iméih’rﬁaﬂ PLANETARY CARRIER 1
69 | 1Tos076 | pusiees PISTON SEAT 1
70 | 1T03077 Aif FRONT COVER 1
71 | 1T03078 7Okt 1 GEAR RING 1
72 | 1T03079 7] i 15 GEAR RING 1
72 | 1T02080 2% 4 T QEAT RING 1




1T03010 B A#HEHEEM  TRANSMISSIO
Fg5 K 5 % il &
NO.| PART NO. NAME QT
76 | 1T03083 W4 R 2 BI-METAL SLEEVE 1
77 | 1T03084 R BEARING 1
1 |GB879-86 | # 6X15 PIN 615 1
2 | GB119-86 | #B10X25 PIN B10X25 4
3 | GB93-87 HH 12 WASHER 12 . 19
4 | GB894.1-86 | ¥4/ 90 RETAINER _9_9-’_;;;5}::'55:‘::":' 1
5 | GB894.1-86 | ¥4M 65 RE’I‘AIN}E_}E:‘IP:B‘"E; 1
6 | GB3452.1-86 | Oy et O-SEAE%ING 58X3.55 | 2
7 | omssszras | OMERE, o6 T axa s 1
8 |GB894.1-86 | M55 7" RETAINER 55 1
o |GB2ze-89 | wK 21150 BEARING 211 1
10 | GB893. 2-86 ﬁamo RETAINER 100 1
11 | GB894. 1-86 aemlzo RETAINER 120 2
12 | GB893. z-s_:_s,;;_;j;ffz""'éi‘m 165 RETAINER 165 2
13 GBllS_J_;"S_:b:E{?” # B12X50 PIN B12X50 2
14 | GBi19-86 | 4 B12x32 PIN B12X 32 7
15 |GB308-76 | A28 STEEL BALL &8 5
16 | GBE5782-86 B M10X100-8. 8 BOLT M10:X100 2
17 | GB5782-86 | ¥R# M10X95-8.8 BOLT M10X95 20
18 | GB93-87 28 10 WASHER 10 20




CENTRAL DRIVE

hRED]

1T03200

A )
[ e

-

I B e A )
A F.kﬂ.\\lh\\“\ e A

.im.._..w."

¢

7
m\\\l\\\lﬂh‘\\\\-\b‘\\\\\\\\\\\\\\\\\\\\\

%




1T03200  HRf&z1  CENTRAL DRIVE
FS R 5 & R ¥ 2
NO.| PART NO. NAME QT
1 | 1T03201 /NFEE CASE 1
2 | 1T03202 i g SHIM 1 4
3 | 1T03203 N 5 BEVEL GEAR 1
4 | 1T03204 P GASKET ]
5 | 1T03205 i 7K BEARING BRACKET 1
6 | 1T03206 #ER DRIVEN GEAR . 1
7 |1Tos207 | s DRIVE GEAR &' 1
- 8 | 1T03208 i PLATE " 1
9 | 1T03209 i RUBBER'RING 1
10| 1T03210 | HKME BEARING BRACKET 1
11 | 1T03211 gL SH]M 14
12 | 1T03212 7K e " BEARING BRACKET 1
13 | 1T03213 BE . NUT 1
14 | 1T03214 B LOCK WASHER 1
15 | 1T03215 ﬂﬁg SHIM 14
16 | 1T03216 xﬁm WASHER 1
17 1Tosz_}‘?fj=f"'}f"""' W 5 BAFFLE 1
18 | 1703218 ESLE DRIVE SHAFT,MAIN 1
19 | 0T03228 15 NUT 14
20 | 0T03229 e BOLT 14
21 | 1T03220 o4 th 46 BEVEL GEAR 1
22 | 1T03221 4 7K BEARING 1




1T03200  HRfEZ)  CENTRAL DRIVE
F8 R 5 % i BE| & I
NO.| PART NO. NAME Q' TY|REMARI
26 | 1T03226 Rk OIL PIPE JOINT 1 '
27 | 1T03227 BkT CLIP 1
28 | 1T03228 MERRE WELDED BRACKET 1
29 | 1T03231 b E ROLLER 2
30 | 1T03232 FE # GASKET 2
31 | 1T03233 HWEASF ) OIL LINE(=) 1
32 | 1T03236 W 3k OIL PIPE JOINT L
33 [ 1T03237 KO &M O-SEAL RING 5_:;;_-;;"‘
34 | 1T03238 i 4 3k OIL PIPE JOINT 1
35 | 0T03201 Ak JOINT 1
36 | 1T03239 MWEAH (=) OIL LINE(= )~ 1
37 | 1T03241 BT CLIP 1
38 | 1T03242 P RAG S Housmc 1
39 | 1T03243 Bl 4 GASKET 7
1 | GB119-86 #B16X50 . PIN B16 X 50 2
2 | GBs782-86 | ## M16X160  BOLT M16X160 16
3 | GB93-87 ﬁﬂﬁ‘,_l.;ﬁifff'f“w WASHER 16 35
4 | GB5783-86 _gg’_&t'ﬁmexw BOLT M16 X 40 9
5 | GB297-84  “'$i7& 7615E BEARING 7615E 1
6 | GB5783-86 B M16x45 BOLT M16X45 1
7 | GB297-84 & 3007124 BEARING 3007124 2
8 | GB283-87 R 32117 BEARING 32117 1
9 | GB5782-86 BB M10X45 BOLT M10Xx45 4




1T03200  #3RfEZ)  CENTRAL DRIVE

Fg5 R 5 & # it

NO.| PART NO. NAME QT

12 | GB5782-86 | ¥ M12X45 BOLT M12x 45 12
13 | GB93-87 8 12 WASHER 12 12
14 | GB297-84 7% 3007120 BEARING 30017120 2
15 | GB119-86 £ B10% 20 PIN B10x 20 1
16 | GB894.2-86 | 5[ 100 RETAINER 100 1
17 | GB5783-86 | 8tk M8X18 BOLT M8x18 .. 1
18 | GB5782-86 | $BE M12X75 BOLT M12X'Z_§;",_E:;§.:?::§';-,_ 2
19 | GB5782-86 | ##® M16X55 BOLT meso 3
20 | GB5782-86 | #RHE M16X 90 BOLT N6 90 7
21 | GB308-77 | WER D15 STEEL BALL @15 2
22 | GB5783-86 | #R&: M10X20 BOLT M10X 20 1
23 | GB297-84 K 300721_3‘;-:';_-{'."3;"”‘ BEARING 3007218 1




1T03300 JEasA REAR COVER GROUP

i1

a o\

s
i
42
2
[

) W a‘ Miliri QME 2 hﬂl} &

= 1 i, r_ln:_ P-




1T03300 [EE#HM%  REAR COVER GROU
Fs RE # R #HE
NO.| PART NO. NAME QT
1 | 1T03301 aEE REAR COVER BODY 1
2 | 1T03302 S OIL PIPE,SHORT 2
3 | 0T03303 /NSRS BOLT,SMALL 5
4 | 0T03304 S A®E%E  BOLT,LARGE 2
5 | 0T03305 K& A% BOLT,LARGE 1
6 | 0T03306 3% SPRING 3
7 | 1T03303 KE OIL LINE,LONG 1
8 | 0T03308 £k CLAMP 1
9 | 1T03304 K3 EE PRESSURE PIPE, LONG 1
10 | 1T03306 Ja iR PORT PAD, Rﬁﬁﬁ. 1
11 | 1T03308 JE B REAR PORT'PLATE 1
12 | 1T03310 W P 1 2 GASKET ,PRESSURE 1
PIPE; BRACKET
13 | 1T03311 W FE 9 BRACKET,PRESSURE PIPE 1
14 | 1T03312 SWER . PRESSUER PIPE,SHORT 1
15 | 1T03314 g a& ' ELBOW ASSEMBLE 1
16 | 0T03320 RES COVER GASKET 1
17 | 0T03321 JE i REAR COVER 1
18 | 1T03317 K ORME O—RING 1
19 [1T03318 (‘S MR COVER,SCREEN 1
20 | 0T03325 _::| WERAR SCREEN ASSEMBLE 1
1 | GB5783—86 | ## M10X25 BOLT M10X25 34
2 | GB97.1—87 | %M@ 10 WASHER 10 34
3 | GB5782—86 | ## M12X70 BOLT M12X70 16
4 | GB97.1—87 | &M 12 WASHER 12 23
5 | GB5783—86 | #@# M12X45 BOLT M12X45 4
6 | GB5782—86 | B4 M12X120 BOLT M12X120 3




0T03300 JEE4HHE  REAR COVER GROUP
FS e % R k| &FE
NO.| PART NO. NAME Q'TY{REMARK
9 | GB3452.1-82 | O AEEHMH O—SEAL RING 7 |
26.5X3.55 26.5X 3. 55
10 | GB3452.1-82 | O B HE O—SEAL RING 4
9x1.8 9x1.8
11 | GB3452. 1-82 | 0 &5 &M O—SEAL RING 3
4025. 3 4025, 3
12 | GB119—86 # A6X15 PIN A6X15 1
13 | GB5783—86 | & M12X25 BOLT M12X25 L of
14 | GB93—86 i 12 WASHER 12 I
15 | GB119-86 8 A12X 35 PIN A12X35 £
16 | GB3452.1-82 | O K% & O—SEAL RING 1
77.5X 3. 55 77.5X3.55 e
17 | GB3452. 1-82 | O #UBH 605. 3 O—SEAL RING 60X5.3 | 1
18 | GB119—86 # B12X 65 2

PIN B12 X 65:




1T03400

EXHh2S 5 X

UNIVERSAL JOINT ASS!

]
M i amadl H |

= i %t

NO.| PARTNO. NAME Q'T
1 | 1263101 B FLANGE 1
2 | 1T03402 ¥ PLUG CAP 1
- o
4 | 1T03404 EXE 3 COUPLING SHAFT 1
1 | CRE7R2-RE A M12 % B0 BOLT M123x< 60 14



1T04000 ¥mEHIZEEEE STEERING & BRAKE CLUTCH

10 [ 12 13 14 15 16 I7 g 1§ 2

L)

59 X




1T04000 #¥E54zhE &2 STEERING & BRAKE (

Fe Re % i NE
NO.| PART NO. NAME QT
1 | 1T04029 A INPUT SHAFT 1
2 | 1T04002 o DRIVE HUB 1
3 | GB894.1-86 | P4 100 RETAINER 100 1
4 | GB5782—86 | B M10X70 BOLT M10X 70 4
5 | GB93—87 | #:M@ 10 WASHER 10 3| 8
6 | GB276—89 | 7K 1000920 BEARING 1000932,91_?3"5':5" 1
7 | 1T04003 HhAREIF RETAINER RI.NG 1
8 | 1T04004 i3 PRESSI_}}_:_@&%LATE 2
9 | GB5783-86 | #R# M12X45 BOLT-M12X45 24
10 | GB97.1—85 | #:M 12-200HV d____j‘ﬁiSHER 12-200HV 38
11 | 1T04005 Shik A _...__._f-"!-""::'zE?RICTION DISC,OUTER | 14
12 | 1T04025 B IR A ,'-.'_'=:'_"53’1;":;' FRICTION DISC,INNER 16
13 | 1T04006 TEL DRIVEN HUB 1
14 | 1T04007 ﬁmfﬁg STEERING PISTON 1
15 | 0T04008 [ﬁ:t‘im SEAL RING 1
16 | 0T04009 _.__::,_-5_21‘.":3”-3"E M SEAL RING 1
17 | GBs94. 1-36 | 24 120 RETAINER 120 1
18 thfiié%is i 2 PRESSURE TAP 3
19 | GB3452.1-92 | OB 15X2.65  O-SEAL RING 15X2.65 | 5
20 | GB3452.1-92 | O JEM 33. 5X5. 3 E'SEAL NG S | g
21 | GB3452.1-92 | O JHH 560X7 O-SEAL RING 560X7 | 1
22 | 1T04028 il sh BRAKE HUB 1




1T04000 #¥EEHIZESE STEERING & BRAKE CLUTCH

F5 e % i IR &5
NO.| PART NO. NAME Q'TY|REMARE

26 | GB276—89 | %7k 1000926 BEARING 1000926 1

27 | 0T04027 F T SEAL RING 3

28 | 0T04025 W OIL PLUG 2

29 | 0T04026 BT RETAINER RING 1

30 | 1T04026 5 44 il OUTPUT SHAFT 1

31 | GB5783-86 | & M10X 30 BOLT M10X 30 4

32 | GB276-89 | Hihk 1000924 BEARING 1000924 ‘_2_‘.;;_‘;“1:33‘33"['4

33 | 1T04031 R BEARING BRACKET 1

34 | GB5783—86 | 8R#& M12X50 BOLT M12X55 | 11

35 | 1T04019 43 5F OIL RETAINER RING | 2

36 | 1T04016 WL WIRE RING' } 2

37 | 1T04015 BRIE 34 3¢ DISQ?§§§ING 2

38 | 1T04014 44 M '_yg}ﬁi'-: RING 1

39 | 0T04024 P < “RETAINER 1

40 | GB5782—86 BOLT M12X 65 3

W M12X65 5+




1T05000 %% {% Zf FINAL DRIVE




1T05000 £ f% Z) FINAL DRIVE

5 R 5 # L Wt | i
NO.|[PART NO. NAME Q' TY|REMARI
1 | 1To5001 K15l SHAFT,FINAL DRIVE 1

2 | 1Tos002 | & BEARING DISC 1

3 | 0A21038 KM FF370 OIL SEAL RING @370 2

4 | 0A21037 P iEa ] SEAL RING 2

5 | 1T05005 B HVB 1

6 | 1T05006 R SHIM 14

7 | 1Tos5007 | BkEEf COUPLING PLATE 1L

8 | 1T05008 | /i CAVER 3l

9 | 1T05009 | £ RETAINER oA

10 [ 0T05017 | {MEt SHIM a4

11 [1T05010 | RiHHFTER PLANETARY,FRONT .. | 3

12 | 1T05011 MiHEfTE%HM  PLANETARY SHAFT,FRONT 3

13 | 1B01283 MR FHi/K  CONE ROLLER BEARING 6 | 7K0394
13 | 1B01257 L BEARING HOUSING 1 6 6H3588
14 | 1T05012 J& HEAT B S PLANETARY SHAFT,REAR 3

15 | 1T05013 EHTER PLANETARY REAR 3

16 | 1T05014 JaHEfT B B2 PLANETARY CARRIER 1

17 | 1T05015 Kz COVER 3

18 | 1T05016 i 1 -SHIM 1

19 | 1To5017 | B .+ REAR COVER 1

20 | 0T05001 | $li#i#h .55 SHAFT END GASKET 1

21 | 1T05018 %{im-.;:;féf‘:’ DETENT SEAT 1

22 | 1T05019 5 PRESS RING 1

23 | 1T05020 ._;k‘ﬂs;icmﬁ SVN GEAR,REAR 1

24 | 0T05022 | Hujhi FILLER PLUG 1

25 | 1T05021 i [ GEAR RING 1

26 | 0T05028 TCTH 8% 1 DRAIN PLUG ]

27 | 1T05022 HIHEfT 23 PLANETARY CARRIER,FRONT 1

28 | 1T05023 AT HE AR PR 4 SUN GEAR,FRONT 1

29 | 1T05024 1k Eh3hE STOP WASHFR a



1T05000 % {% Zhj FINAL DRIVE

g5 K 7 % L 6583
NO.|PART NO. NAME Q' TY
33 [1T05027 & SEGMENT GEAR 5
34 [1T05028 ¥ 18 END GASKET 1
35 [1T05029 b CYLINDRIC PIN 12
1 |GB5782-86  |#E#: M24x110—10.9 BOLT M24X110—10.9 30
2 |GB93-87 B 24 WASHER 24 <y 20
3 |GB297-84 i A& 2007944E BEARING 2007944E .- =1
4 |GB297-84  [Hi7K 2007138E BEARING 2007138E:" | 1
5 |GB9877.3-88 |Mi# 80X110x10  OIL SEAL 80X.110X10 1
6 |GB5783-86  [MH M10X 25 BOLT M10X.25" 6
7 |GB97.1-85 | 10 WASHER: 10 6
8 |GB297-84 #h7A& 7310E BEARING 7310E 6
9 |GB3452.1-82 (O JEME 670X7 0-SEAL RING 670X 7 1
10 |GB5783-86  |##& M20X 65—10. 9 ;BOLT M20X 6510. 9 35
11 |GB93-87 HE 20 -:1:::-' ‘WASHER 20 60
12 |GB3452.1-82 |O M 60X3. 55 O-SEAL RING 60X 3. 55 3
13 |GB5783-86 |k M12><30~—10 9 BOLT M12X30—10.9 18
14 |GB93-87 Hhg 12 WASHER 12 12
15 |GB3452.1-82 O iﬁﬁ "224 X5. 3 O-SEAL RING 224 X5. 3 3
16 |GB893. 1-86 ﬁﬁ 135 RETAINER 135 1
17 |GB119-86 8 D512 PIN D5X 12 1
18 [GB3452. 1562 0 JB M 60X5. 3 O-SEAL RING 60X5. 3 1
19 GB5283486 | M10X 35 BOLT M10X 35 3
20 |GBY3-87 HHE WASHER 10 3
21 |GB5783-86 | M12X 30 BOLT M12x30 3
22 |GB89%4.1-86 (5[ 195 RETAINER 195 1
23 |GB3452.1-82 |O JE M 38.7%3.55 O-SEAL RING 38.7x3.55| 1
24 |(GB3452.1-82 (O FEH 17X2. 65 O-SEAL RING 17X 2. 65 1
25 ‘GB3452 1-82 |0 FEHE 20X2. 65 O—SEAL RING 20X2.65 | 1
Lt LEEF L |

LS . N

A AATYTRAYIT A A9 O w7 dMn




1T06000 THNERIFIHR
TOP COVER—FRONT GUARD

2
27

SRS

.23




1T06000 TAEFIRIPHR
TOP COVER—FRONT GUARD




TOP COVER—FRONT GUARD

1T06000 TRAEB{RIAIR

FE5 K & % i R | £
NO.|[PART NO. NAME Q' TY|REMARI
1 | 1T06030 PERiEKRAH PLATE GROUP,LEFT 1
2 | 1T06048 HMEH A PLATE GROUP,RIGHT 1
3 | 1T06053  [H/MP#R4EH SMALL GUARD PLATES,RIGHT | 1
4 | 1T06001 [EEHiR LEFT GUARD PLATE 1
5 | 1T06002  [HHF#K RIGHT GUARD PLATE 1
6 | 1T06056  [FE§-HH JOINT SHAFT,LEFT 2
7 |1T06059  p5geskHl  JOINT SHAFT,RIGHT 2.4
8 | 1T06060  HEF 44 HANDLE GROUP A
9 | 1T06003 SR PLATE "'y
10 | 1T06004  [S&HRIAR PLATE 1
11 | 1T06063  [KTHHE TOP COVER 1
12 | 1T06005  HE BUSH 4
13 | 1T06006  [Ri% BOLT 8
14 | 0T21015 HT® LAMP HOUSING 2
15 | 1T06090 [P AH RETAINER PLATE GROUP,LEFT 1
16 | 1T06094  FHIYHAMF  RETAINER PLATE GROUP,RIGHT 1
17 | 1T06096 R L& CYL INDER BRACKET 4
18 | 1T06008  |E PRESSURE COVER 2
19 | 1T06009 GASKET 2
20 | 1T06099 ﬁ'c#’m%& GUARD WELD 1
21 | 0T06057 B4 | PEDAL 1
22 | 1T06125 zfﬂﬁhngﬁﬂ: COKLER DOOR GROUP,LEFT 1
23 | 1T06144 Eﬁi’mﬂ# CODLER DOOR GROUP,RIGHT 1
24 | 1T06145 =4 LEFT RETAIN PLATE 1
25 | 1T06146 ¥R RIGHT RETAIN PLATE 1
26 | 1T06010 US4 REAR PIN 2
27 | 1T06011  EH % SEAL STREP 2
28 [ 1T06012 = [RU%Y FRONT PIN 2
29 | 1TOED1E Hoie PLATE 9




1T06000 TMABIRIPH
TOP COVER—FRONT GUARD

FE R 5 % R ih
NO.[PART NO. NAME QT
33 | 1T06017 | KH % BUSH 2
34 | 1T06018 |3k YOKE 2
35 | 1T06149 | 1F SUPPORT PLATE GROUP | 1
36 | 1T06158  [Z/NIT4L4% LEFT DOOR GROUP 1
37 | 1T06170 [ M4 LEFT SIDE DOOR GROUB:| 1
38 | 1T06175  |GWITAH RIGHT SIDE DOOR GRQ:IL_IQ}“ 1
39 | 1T06019  |&EEEF HANDLE,LEFT & 1
40 | 1T06020 (% LiBF HANDLE, RIGHT" 1
41 | 1T06176  [RTE4#R 44 RETAINER PLATE GROUP,FRONT| 1
42 | 1T06021 |4 PLATE,EEFT 1
43 | 1T06022  |[H#% PLATE,RIGHT 1
44 | 1T06023  |fLIR PLATE 2
45 | 1B38416 |4 PIN 2
16 | 1T06024  |F% “*" SPRING 2
47 | 1T06025 |£#BF HANDLE,LEFT 1
48 | 1T06026 |HIBF HANDIE,RIGHT 1
49 | 1T06027 |& SLEEVE 2
50 | 1T06028 AR PRESS PLATE 4
51| 1T06029  |[M#&" BUSH 2
52 | 1T06191 i1 % 4% PLATE 2
1 | GBgi83-86 |#h#& M16X40—10.9 BOLT M16X40—10.9 16
2 | GB97.1-85 | 16 WASHER 16 24
3 | GB5782-86 |8t M12X40—10.9 BOLT M12X40—10.9 10
4 | GB97.1-85 |#fH 12 WASHER 12 43
5 | GB5782-86 |##& M16X50 BOLT M16 X 50 10
6 | GB5783-86 |## M12X30 BOLT M12X 30 17
7 | GB5783-86 |8 M10X25 BOLT M10x25 6




1T06000 T EBIRIFIR
TOP COVER—FRONT GUARD

F5 = 4 # || &5
NO.|PART NO. NAME Q' TY|REMARF

12 | GB1152-89 | mhi#F M10X1 OIL CUP M10X1 6

13 | GB5783-86 | B M20X45 BOLT M20 X 45 4

14 | GB97.1-85 | &M 20 WASHER 20 4

15 | GB5783-86 | ## M12X25 BOLT M12X25 10

16 | GB5782-86 | #Rk M20X200—10.9 BOLT M20X200—10.9 | 4

17 | HG4-338-66 | Midf 140X170X16  OIL SEAL 140X170x16| 2

18 | GB5783-86 | ## M20X55—10.9 BOLT M20X55—10. 9 4]

19 | GB5783—86 | #R# M8X 20 BOLT M8X 20 B

20 | GB93—87 | 8 WASHER 8 “8

21 | GB97.1—85 | &8 8 WASHER 8 8




1T07000 #ZB—EHF5
FRAME—BEVEL GEAR CASE

SIS IS




1T07000 #HLEE—EHi5
FRAME—BEVEL GEAR CASE




1T07000 ¥ ZE—EHE
FRAME—BEVEL GEAR CASE

FEs £ 5 4 K

NO.|PART NO. NAME QT
1 [1T07001 PlBE—EH&EE FRAME-BEVEL GEAR CASE 1
2 |1T07049 n T B OIL PIPE ASSEM 1
3 |1T07057 iR B AR DIPSTICK ASSEM 1
4 [1TO07068  |[Bfrie DETENT BLOCK 16
5 |0A10112 T MAGNETICAL PLVG 1
6 |1T07069 i PIVOT 1
7 |1T07070 % SLEEVE S5 2
8 |1T07071 |BEM PLATE 2 3 1
9 [1T07080 |PEIEMR PLATE R 1

.10 [1T07092  FP#FRER ELQUALIZER: BAR ASSEM.| 1
11 |1T07110 TR AR PLATE 1
12 [1T07120  RiEMR PLATE 1
13 |1T07043 K% SLEEVE 2
14 [1T07044 EE SLSEVE 2
1 |GB5783-86 [# M10X 35 -..=:;:‘:.€f"B()LT M10 X 35 4
2 |GB6171-86 MR& M10 NUT M10 11
3 |GB93-87 A 10 WASHER 10 11
4 |GB1235-76 ommm 42><3 5 O—SEAL RING 42X3.5 1
5 |GB1230-84 Ml 207 WASHER 20 4
6 |GB5783-86 MR#.M20X 40 BOTL M20X 40 4
7 |GB5783-86 & M12X 35 BOLT M12X 35 2
8 |GB93-87 . B M 12 WASHER 12 6
9 GB5782:86 B M24 X150 BOLT M24 X150 16
10 |GB6170-86 R M24 NUT M24 16
11 |GB1230-84 |t 24 WASHER 24 24
12 |{GB91-86  FFO#4 6. 3X40 COTTER PIN 6. 3X40 4
13 |GB&882-86  [@i#h 32X 70 PIN 32X 70 4
14 [{GB5782-86 [ M24 X80 BOLT M24 X 90 6
15 {GB5783-86 [# M24 X 50 BOLT M24 X 50 2
16 {GB5782-86 [B@# M12X65 BOLT M12X 65 2
17 |GB5782-86 | # M12 X85 BOLT M12 X85 2



3
j
-.I_‘“-‘li £
I

1N

1T07049 HiIESEAK FILLER LINE




1T07049 MmMBES K FILLER LINE

WE

GB3452. 1-85"

45X 3. 55

Fgs MR F # i

NO.| PART NO. NAME QT
1 | 1T07050 %1% LINE BRACKET 1
2 | 1T07052 & (—) PIPE(—) 1
3 | 1T07051 2 $d SUPPORT 2
4 | 1T07137 R 5 iR CLAMP3(51-70) 2

3(51-70)

5 | 1T07053 78 HOSE 1
6 | 1T07054 hin v AR WELD OIL LINE .- 1
7 | 1T07055 kT CLAMP o[
8 | 0A20089 st 1 2% FILLER CAP 7% 1

9 | 0A20093 R SCREEN .."" 1
1 | GB5783—86 | ## M12X60  BOLT M12X60 2
2 | GB93—87 #E 12 W ASHER 12 5
3 | GB5783—86 i M12x80 _BOLT M12X80 2
4 | JB/ZQ444—86 | W% M16X1.§" SCREW PLUG M16X1.5 | 1
5 | JB/ZQ4454-86 | B## 16%20 SEAL GASKET 16X20 1
6 | GB5783-86 ## M10X20 BOLT M10X20 2
7 | GB93—87 4 810 WASHER 10 2
8 | GB5783-86 #¥ M12X30 BOTL M12X30 1
9 | GB893-76 it PiM 42 BAFFLE 42 1
10 O M O—SEAL RING 45X3.55 | 1




1T07057 MREA OIL DIPSTICK ASSEM




1T07057 BMREEF OIL DIPSTICK ASSEM

Fs R 5 # i 1§

NO.| PART NO. NAME QT
1 | 1T07067 &% T CLIP 1_
2 | GB93-87 #0810 WASHER 10 1
3 | GB5783-86 | #&# M10X20 BOLT M10X20 1
4 | 1T07062 il RS B EXTERNAL LINE 1
5 | 1T07058 R A OIL DIPSTICK 1
6 | GB93-87 HH 12 WASHER 12 2
7 | GB5783-85 | M2 Mi12x40  BOLT Mi12x 405 2
8 | 1T07063 INBEUE SLEEVE ¢ 1
9 | 1T07064 KBOE SLEEVE™""" 1
10 | GB3452.1-92 | O J£ M 80X5. 3 0-_;3\;1&6 1
11 | 1T07065 R . 1

_SEAT, DIPSTICK




1T07092 F#HREE EQUALIZER BAR ASSEM

0 1113 14




1T07092 F#PEK EQUALIZER BAR ASSI

FS K B % R 1§
NO.| PART NO. NAME Q"1
1 | 1T07093 22 4R FLANGE 2
2 | 1T07094 TRk EQUALIZER BAR 1
3 | 1T07095 T B RUBBER BLOCK 2
4 | 1T07099 ER R RUBBER BLOCK 2
5 | 0T07142 iR BAFFLE 1
6 | 1T07101 S PIN 2
7 | 0T07112 L ES R SEAL GASKET .- 4
8 | 0T07092 R TRUNNION =Y 2
9 | 0T07091 E SLEEVE 7" 4
10 | 1T07106 By A2 M (=) DUST PROOF RING(Z) | 1
11 | 1T07102 By 4 M (—) DUST PROOF RING(—) | 1
12 | 1T07135 P4 3F SPACER RING 2
13 | 1T07108 g BUSH 1
14 | 1T07109 K H4h 1PN 1
15 | 1T07140 ## “" WASHER 4
16 | 1T07141 # WASHER 4
1 | GB1172—79 | Mi#F Miox1 OIL CUP M10X1 2
2 | GB5783—86 | #id M12X 25 BOLT M12X 25 1
3 | GB93—87 .|t 12 WASHER 12 1
4 | GB5782—867" | M4 M24X60  BOLT M24X60 2
5 | GB93—87 | #uMH 24 WASHER 24 4
6 | GB5i82—86 | ##& M30X70  BOLT M30X70 1
7 | GBI3—87 | M 30 WASHER 30 1
8 | GB5782—86 | #f#: M24X50 BOLT M24 X 50 2
9 | GB93—87 $E M16 WASHER M16 4
10 | GB5782—86 | 8k M16X35 BOLT M16X 35 4
11 | GB893.1—86 | 48 115 BAFFLE 115 4
12 | GB6170—86 NUT M12—8 8

W M12—8




1T08000 ZEALTHAH
LEFT & RIGHT ELBOW PIATE GROUP

IE
"f
=

EEEE X1




1T08000 ZEHBTRMAH
LEFT & RIGHT ELBOW PIATE GROUP
FEl £ 5 % R 0§
NO.[PART NO. NAME QT
1 |[1T08001 HhRFAMH HANDLE 2
2 |1T08004 | EBRE ELBOW BRACKET,LEFT | 1
3 [1T08057 | &% H LEFT LEG 1
4 [1T08067 B ARM 1
5 [1T08086 | ¥ ELBOW BRACKET,RIGHT{ 1
6 [1T08097 | ¥tk SEAL STRIP &3 g
7 |1T15022 | Gwhin FENDER GASKET -+ 4
8 [1T08098 | #3hi RIGHT LEG .. 1
-9 |1T08099 | £#&F LEFT HANDEE 1
10 [1T08100 | AXBhIEH R PIUOT LUBE SYSTEM 1
11 [1To8122 | H#HF RIGHT, HANDLE 1
12 [1T15011 | % COVER 2
13 [1T08123 | At _PLATE GROUP 1
14 [1T08127 | ZM#&A#H . "PLATE GROUP 1
15 |1T08130 | $kFM# ~ ..° HANDLE 2
1 |GB5783-86 | 8 M12X25 BOTL M12X 25 14
2 |GB97.1-85 | Mg 12’ WASHER 12 14
3 |GB5783-86 | #EHE"M10X 25 BOLT M10X 25 6
4 |GB97.1-85 [ 10 WASHER 10 8
5 |GB5782-86" | 4 M24X50-10.9 BOLT M24X50—10. 9 8
6 |GB97:1°85 | &M 24 WASHER 24 8
7 |GB8783-86 | ## M16X35-10.9 BOLT M16X35—10. 9 12
8 |GB5782-86 | ## M16X70 BOLT M16X70 12
9 |GB5782-86 | ¥ M20X130  BOLT M20X130 2
10 (GB93-87 | & 20 WASHER 20 2
11 [GB5287-85 | 20 WASHER 20 2
12 [GB5782-86 | 4 M36X160-10. 9 BOLT M36X160—10. 9 4
1% IR 0 00 HE ap I ASCLUIED 90 19




1T09000 FEFEREELH
TRANSMISSION VALVE CONTROL

- — e o

- 1Z¢l .nmmﬂ 7l



1T09000 ZEERIEERLL

TRANSMISSION VALVE CONTROL

FE K 5 % i e
NO.| PART NO. NAME QT
1 | 1T09001 ALHF ROD 1
2 | 0T09025 AT SPEED CONTROL LEVER 1
3 | 0T09053 24 P SPACER RING 4
4 | 0T09054 i SHAFT BOLT 1
5 | 0T09003 PR {4 DETENT PLATE 1
6 | 0T09031 53 3 SUPPORT 4 1
7 | 0T09004 i COVER PLATE .:" 1
8 | 0T09005 £ GASKET =~ 2% 1
~ 9 | 0T09006 B 4 B B DUST PROQF:BOWL 1
10 | 0T09007 HAF ROD, 1
11 | 0T09035 XV HR4F  BEARING GROUP 2
12 | 0T09002 o1l BOLT SHAFT 1
13 | 0T09009 Xk _ YOKE 1
14 | 0T09040 X kMR 5 WELD 1
15 | 0T09037 #H%H 2 PIN SHAFT GROUP 2
16 | 0T09010 FM .“*°  PERSS PLATE 2
17 | 0T09011 ) GASKET 2
18 | 0T09012 *F CLIP 1
19 | 0T09043 .| fid3F DUST PROOF RING 3
20 | 0T09013 . | B & CONTROL BOX 1
21 | 0To9014:" | & GASKET 1
22 | 0T04615 L SHAFT 1
23 | 0T09016 By ROCKER 2
24 | 0T09008 BRAE Bl SHAFT,BOLT 2
25 | 0T09017 &N ROCKER 1
26 | 0T09046 RYWARLAMF  BEARING SET 2
27 | 0T09018 PR 1 SPACER 1
28 | 0T09048 pE SHAFT 1



1T09000 & 33K ) #2 40

TRANSMISSION VALVE CONTROL

Fg £ 8 % R ot | =i
NO.| PART NO. NAME Q' TY|REMARE
33 | 0T09023 4 GASKET 1
34 | 1T09003 b s T AR LICENSE PLATE 1

1 | GB6178-86 | #8 M10 NUT M10 4

2 | GB91-86 #2x20 PIN 2X 20 4

3 | GB5782-86 | ## M10X90  BOLT M10X90 6

4 | GBY3-76 8 10 WASHER 10 217,
5 | GB5783-86 | ## M10X25  BOLT M10X25 X
6 | GB6176-86 | 8Bk M12X1.25 NUT M12X1. 25 "6

7 | GB5782-86 | M10X 45 BOLT M10X 45 1

8 | GB6174-86 | 8 M16 NUT M16 4

9 | GB1099-79 f3X16 KEY 3X16 . 3
10 | GB5783-86 | ### M10X30  BOLT M10x30 3
11 | GB5783-86 | ## M10X20 BOLT M1 20 12
12 | GB95-85 # 10 GASKET 10 9
13 | GB95-85 # 20 GASKET 20 4
14 | GB290-89 | WéH4& HK202612 - NEEDLE BEARING HK202612 | 4
15 | GB5782-86 | #R# M12X50 . ~ BOLT M12X50 1
16 | GB6170-86 | 8 M12 " NUT M12 1
17 | GB93-76 #12 " GASKET 12 1
18 | GB3783-86 | $# MEx 12 BOLT M6X12 4
19 | GB6170-86 | 4 M10—38 NUT M10—8 2
20 | GB882-86 _|“HB10X95 PIN B10X 95 1
21 |GB91—86 | #3.2X16 PIN 3.2X16 3
22 | GB95-85 2 8 GASKET 8 2




1T10000 FEmFHIENIFEMN
STEERING BRAKE CONTROL




1T10000 %% =) Bh¥E A
STEERING BRAKE CONTROL

FE f& 5 # R HE | &I
NO.| PART NO. NAME Q' TY|REMARK
1 | 0T10006 W B SPACER 1
2 | 0T10092 o 7 BEARING BRACKET 1
3 | 0A03050 T SEAL 3
4 | 1T10002 ik MOVZNG COMPONENT 1
5 | 1T10007 }9 5 shHLFF ROD,PEDAL 1
6 | 1T10008 RIAF L ROD END 18
7 | 0T10017 PE GUARD SLEEVE 181,
8 | 0T10063 TR SHAFT SLEEVE 36
9 | 0T10009 s SHAFT “16
10 | 0T10028 9§45 SLEEVE 2
11 | 0T 10027 A ROCKER 1
12 | 0T10032 g TENSION SPRING 2
13 | 0T10029 g :0 SPRING BRAEKET 1
14 | 0T10033 Y ROCKER:" 1
15 | 0T10026 e ROCKET 2
16 | 1T10009 By SHAFT 1
17 | 1T10010 E “ERANK 1
18 | 1T10011 R4 53 3h 1 PEDAL BRACKET 1
19 | 1T10012 KHLFF ROD 1
20 | 1T10023 WE BAFFLE 1
21 | 1T10024 il SHAFT 1
22 | 0T10035 RH SPACER 16
23 | 1T10025 . {8l ROD 1
24 | 1T10026 | B HAF ROD,RIGHT 1
25 | 1T10027 Ze hL AT ROD,LEFT 1
26 | 1T10028 Hi 5 1 CRANK1 1
27 | 1T10029 i35 2 CRANK2 1
28 | 1T10030 i 45 3 CRANK3 1
2a | 1T10031 | 24 b g SHAET RRACKET ]




1T10000 ¥ 1a) &l Bhi% 2\
STEERING BRAKE CONTROL

(78

sl £ & 2 B
NO.[PART NO. NAME QT
33 [0T10046 % 4R CONNECTING PLATE 1
34 [0T10045 | B4 ROCKER 1
35 |0T10072 | $hi%p SUPPORT,SHAFT 1
36 |0T09043 Bfj < 3 DUST PROOF RING 20
37 |0T10047 | % SHAFT 2
38 |0T10016 | SRk SHAFT BOLT e 2
39 |0T10071 % SPRING 1
40 |0A11030 FWH HANDLE 3
41 (1T10036 | ZEBRYHF CONTROL LEVER,LEFT 1
42 |1T10038 | HHRHFF CONTROL-EEVER,RIGHT | 1
43 [1T10039 | s&#F ROD -, 1
44 |0T10085 | @i%EHZHFH  HANDLE BRAKE 1
45 |0T10060 | %f SHAFT 1
46 [1T10040 | 7EE0%H . #*SHAFT,SPLINE 1
47 |1T10041 | BBEHR * PEDAL 1
48 |1T10042 | Ffk HOUSING 1
49 [0T10080 | E4R . PRESS PLATE 1
50 0T10081 | 55 % B SUPPORT 1
51 [1T10043 | $84 ROCKER 1
52 |1T10044 it HukF ROD 1
53 |1T10051%" " | HL#F ROD 1
1 |GB390-80 | M4 H& HK253220 NEEDLE BEARRNG HK253220 2
2 |GB894.1-86 | £ 25 BAFFLE 25 1
3 |GB1089-79 | T4 6xX10x25 KEY 6.0X10X25 1
4 |GB5782-86 | #F M10X40 BOLT M10X 40 6
5 |GB6170-86 | 4 M12—8 NUT M12—8 18
6 |GB5782-86 | @4 M10x25  BOLT M10X25 11




1T10000 %[ HIBhIRYH
STEERING BRAKE CONTROL

yges

Fe £ %5 £ R /8.4

NO.|PART NO. NAME Q' TY|REMARI
11 |GB879-86 | #%&44 5X35 SPRING PIN 5% 35 1
12 [GB5782—86 | ¥ M10X 30 BOLT M10X 30 18
13 |GB894. 1-86 | ¥4 20 SPACER 20 1
14 |GB5782-86 | 884 MB8X45 BOLT M§&Xx 45 1
15 |GB93-87 #E 8 WASHER 8 1
16 |GB290-89 | #ét#h& HK201616 NEEDLE BEARING HK201616 18
17 (GB95-86 | [ 10 WASHER 10 3
18 |GB91-86 | & 3% 20 PIN 3X 20 i
19 |GB5782-86 | ## M12X35 BOLT M12X 35 4 2
20 {GB93-86 4 10 WASHER 10 2
21 |GB5782-86 | #&# M8X20 BOLT M8X 20 1
22 |GB5782-86 | ## M10X50 1

BOLT M10%50 :*




4. GOVER NOR GONTROL

AR

1T11000




1T11000 i#IT#H GOVER NOR GONTROL
F8 R B % i 'S YR 3
NO.| PART NO. NAME Q' TY |REMARK
1 { 1B03021 5 9 SPRING 2
2 | 1B03019 MR SPRING 1
3 | 1B03025 B ROUER 2
4 | 0T11026 PR AL LOCKING PLATE 1
5 | 1T11004 ML FORK 1
6 | 1T11003 /NS BENT SEAT 1
7 | GB5781-85 | ## M6X15  BOLT 2
8 | GB93-87 8 6 WASHER &
9 | 1T11005 £ SPRING 1
10 | GB5783-86 | ## M10X30 BOLT 9
11 | GB93-87 M 10 WASHER 12
12 | GB5783-86 | ## M10X40  BLT 4
13 | GB6172-82 | 84 10 NUT 3
14 | 0A03042 BAFH HANDLE" 1
15 | 1T11006 FRAF ROD, " 1
16 | 1T11010 BB AR REDAL 1
17 | GB894.1-86 | ¥4/ 20 ~ RETAINER 1
18 | GB290-82 | #i7K 943/15, """ BEARING 3
19 | 1T11013 ;Mgﬁ___l__;__'_‘;ff-'-“i ROCK ARM 1
20 | GB1099-79 | & 419 KEY 3
21 | 1B03023 R HE KIP TYPE SEAL RING 1
22 | 0T11012 WK SPALER RING 1
2311711014 HhH SHIM 2
24 | 1T11016 B 1k LOCKING HOUSING 1
25 | 1T11017 B 3 DRIVE SHAFT 1
26 | GB1099-79 | & 5X19 KEY 2
27 | 1T11020 30 8l 46 1 DRIVE SHAFT 1




1T11000 T4 GOVER NOR GONTROL
Fe £ 5 £ 3 e
NO.| PART NO. NAME Q' TY
31| 1T11037 £ SLEEVE 1
32 | 1T11023 BYE CONTROL LING CASE 1
33 | GB27-88 ## M10X25 BOLT 1
34 | 1T11024 15 3 BLOCK ROCK ARM 1
35 | 1T11025 ] SHAFT 1
36 | GB97.1-85 | 4 20 WASHER - 2
37 | 0T09035 XYHR4F  BEARING g 2
38 | GB6170-87 | #8H M10 NUT 7
39 [1T11026 | A8 ROCK ARM RIGHT 1
40 | GB93-87 #8 16 WASHER . 1
41 | 1T11027 X SUPPORTOR 1
42 | 1T11028 $E R SHAFT ROCK ARM 1
43 | 1T11029 (S §E§EER SLEEVE 1
44| GB6178-86 | 84 M10-8 - NUT 2
45 | GB91-86 # 2%20 0 PIN 3
46 | 0T09008 W40 SHAFT BOLT 2
47| GB882-86 | # 6%25 PIN 1
18 [ 1T11034 |z ROCK ARM LEFT 1
19| 1T11030 i RuAF ROD 1
50 | 1B0s027, % | Hu%k SPRING 1
51| 1T11088 | X3k FORK 1
52 | 1711035 B R ROD 1
53 | GB882-86 | 4 8X40 PIN 1
54 | GBO1-86 B 3.2X50 PIN 1
55 | GB5783-86 | ## M6X50  BOLT 4
56 | GB95-85 8 6 WASHER 4




RREERSE

HYDRAULIC SYSTEM

1712000




1T12000 JEREERY:
HYDRAULIC SYSTEM

12

G347 /a_u 85 |
\
518




1T12000 ERAERS
HYDRAULIC SYSTEM

FS5 R 5 2 R | &
NO.| PART NO. NAME Q' TY|REMARK

1 | GB5782-86 W M10X95 BOLT M10X95 2

2 | 1T12073 il 35 5 BRAKE PIPE,RIGHT 1

3 | 1T12072 HEREE STEERING PIPE,RIGHT 1

4 | GB70-85 AT M12X30 SCREW M12X30 1

5 | 1T12074 AERHFMWME  INLET OIL PIPE,CONVERTER 1

6 | GB3452.1-92 | O jEM 37.5X3.55 O-SEAL RING 37.5X3.55 8 |
7 | 0K28004 JE 3 PRESS COVER 6.if
8 | GB93-87 8 10 WASHER 10 |.e
9 | GB5783-86 | ## M10X30 BOLT M10X30 3728

10 | 1T12111 FEMHUME  OUTLET OIL PIPE, CONVERTER 1

11 | 1T12012 B3 () PRESS COVER(HALF) 6

12 | GB93-87 Al 12 WASHER 12 : 20

13 | GB5783-86 @ M12X30 BOLT M12><30 4

14 | 1T12112 BHEWKE  HOSE COOLING RETURN OIL 1

15 | GB5782-86 8 M12X40 BOLT waw 5

16 | GB97.1-85 | 12 WASHER 12 12

17 | 1T12078 BT (E) CLAMP (HALF) 1

18 | 1T12079 £ 3CD) ..CLAMP(HALF) 1

19 | 1T12011 #% .Y GUARD SLEEVE 1

20 | 1T12109 H#M 57 PLATE 2

21 | 1T12113 ¥ 1 Sl OIL PIPE,COOLER 1

22 | 1T12001 i 1) ' PRESS COVER (HALF) 4

23 | GB5783-86 . [M# M8X30  BOLT M8X 30 8

24 | GB93-87 4 8 WASHER 8 8

25 | 1B06072 E= FLANGE 4

26 | GB3452.1-92 | O JE M 25X 3.55 O—SEAL RING 25X 3. 55 2

27 | 1T12013 AERE M SUCTION PIPE,CONVERTER 1

28 | 1T12018 EEEER PUMP ASSEM. 1

20 | CR2457.1-92 | DEBR 40% 2. 5 O-RING 40 2. 65 1




1T12000 REEERS
HYDRAULIC SYSTEM

¥

Fg5 K 5 % K
NO.| PART NO. NAME Q'T
33 | GB5782-86 | $# M12X100 BOLT M12X100 2
34 | GB5782-86 | 84 M12X55  BOLT M12X55 10
35 | GB897-88 #E M10Xx25 BOLT M10X25 3
36 | GB6170-86 Ak M10 NUT M10 4
37 | 0T12019 £(1) SLEEVE( 1) oy 10
38 | 1T12054 X S BRAKE PIPE,LEFT . 1
39 | 1T12053 56 (AT STEERING PIPE,LEFT 1
10 | 0T12200 4% 161 %1 3 STEERING BRAKE VALVE| 1
41 | GB5782-86 | $R# M10X90  BOLT M10X§0 10
42| GB97.1-85 | M 10 WASHER'10 14
43 | 1T12100 A5 R % W B CONTROL VALVE ASSEM| 1
44 | 0T12192 P SEQUENCE VALVE 1
45 | 1T12055 MyBER - SECONDARY FILTER 2
46 | 1T12066 (1) " SLEEVE(1) 10
47 | 1T12067 EWPEE . OIL PIPE 1
48 | 1T12068 2% [ B BRI FEAE PIPE TO STEERING BRAKE VALVE 1
19 | 1T12069 %75 WS  PIPETO TRANSMISSION VALVE GROUE 1
50 [ 1T12070 | W FWM®E®  PIPE,LUBE 1
51| 1T12052 . LW BeE PIPE LUBRICANT, LEFT 1
52 | 1T12051 i | #E(—1 SLEEVE( ) 4
53 | 1T12071" | A MBEE PIPE LUBRICANT,RIGHT | 1
54 | 1T1£093 A #MHMBEE  DRAIN PIPE, TRANSMISSION | 1
55 | 1712092 FERMBERE  OIL PIPE WELD 1
56 | 1T12090 A TEES  PIPE LVBRICANT, TRANSMISSZON| 1
57 | 1T12091 A MBEE  INLET OIL PIPE,CONVERTER 1
58 | GB3452.1-92 | O 21.2X3.55 O-RING 21.2X3. 55 1
59 | GB3452.1-92 | OFMH 46.2X3.55 O-RING 46. 2X 3. 55 2
60 | JB1000-77 | #% M10X1  SCREW PIUG M10X1 1



1T12000 EBBEERS
HYDRAULIC SYSTEM

Fel K 5 A i nE | &HiE
NO.| PART NO. NAME Q' TY|REMARI
65 | 1T12082 HSE VENT HOSE 1
66 | GB3452.1-92 | O FEH 15X 2. 65 O-RING 15X 2. 65 2
67 | 1T12080 HIE 2% PRIMARY FILTER 1
68 | 0T12010 B () CLAMP(HALF) 2
69 | 0T12011 W (¥) CLAMP(HALF) 2
70 | GB879-86 & 635 PIN 6X 35 g
71 | 0T12032 B ROCKER 2
72 | GB290—82 | & 40941/20 BEARING 40941/20 |2
73 | 0T12037 373 SPACER " i
74 | 0T12033 X% PIVOT 2
75 | 0T12031 3 14 48 ELASPIC PIN 2
76 | 0T12034 # PIN e 2
77 | GB894.1-86 | #4MH 8 BAFFLE§:" 1
78 | 1B01271 1 BOLT: 8
79 | 1B01253 1 8 WASHER 8
80 | GB3452.1-92 | O JE M 58X3.55  :©RING 58X 3. 55 2
81 | 0A08020 E “OIL PLUG 2
82 | 0A09021 5 -5 GASKET 4
83 | 1T12096 4EMMMAE LUBE LINE 1
84 | GB3452.1-92 | O LM 65X2.65  O-RING 65X2. 65 2
85 | GB5782-86 | #R#%:MT0X40 BOLT M10X 40 2
86 | 1T12095 HEE JOINT PIPE 1
87 | 1T12094 . b2 FLANGE 1
88 | GB3452.1-92 | O XM 77.5X3.55 O-RING 77. 5X3. 55 1
89 | GB3452.1-92 | O M 28%2.65  O-RING 28X2. 65 12
90 | 0T12102 i SPACING PLATE ]
91 | GB97.1-85 = | M 8 WASHER 8 4




STEERING BRAKE VAL

el

% o) il

0T12200




0T12200 #m#IzhE STEERING BRAKE VALVE

Al




EE4%IEE STEERING BRAKE VAl

0T12200

3>

gl \\\\\\\m\\\\\\\\\\\\\

fFHH—H

@

—

3~




LVE
0T12200 ¥ m@|zhiE STEERING BRAKE VA

2.2 3.4

A fo)




0T12200 #%Em&IEhEE] STEERING BRAKE VAL

) o

W X777 X777 R 7
.z,..m.ﬁ.(l///&%

\ G
§ “_f?‘.l- =<z
§r\';\% -
K O

s] = %m

71N ,
7777777777777/ 777777




0T12200 %516 % 3h
STEERING BRAKE VALVE

Fe £ 5 % ¥R o &I
NO.|[PART NO. NAME Q' TY|REMARK

1 | oT12201 | pk VALVE BODY 1

2 | 0T12202 | @it SEAL GASKET 1

3 | 0T12203 i COVER 1

4 | 0T12204 | HEEL STEERING PRESS PLATE 2

5 | 0T12205 | $4#% BAFFLE 1

6 | 0T12206 | % #4IzhHEH1% PARKING BRAKE SHAFT 1.

7 | 0T12207 | BPEME SPRING BRACKET 4.1

8 | 0T12208 | W% SHIM __.g,jfﬁ"'

9 | 0T12209 | #FAMMEMIE  ADJUSTING SPRING,STEERING . 12

10 | 0T12210 | #i3h VA E 3 5% ADJUSTING SPRING, BRAKE: - 2

11 | 0T12211 | 10 B4F VALVE SPOOL,STEERING ~ 2

12 | 0T12212 i 5h B A VALVE SPOOL BRA‘KE 2

13 | 0T12213 R PLUGER BR,&CKET 4

14 | 0T12214 | B SPRING 4

15 | 0T12215 | g SHIM .+ 44

16 | 0T12216 ¥ AR 9\ 5% ST,_EgRING CONTROL SPRING | 2

17 | 0T12217 | #1sh#R4\M%  BRAKE CONTROL SPRING 2

18 | 0T12218 | #[#H%E . STEERING CONTROL SLEEVE | 2

19 | 0T12219 | $44R . SPACING PLATE 4

20| 0T12220 | #3H#43E  BRAKE CONTROL SLEEVE 2

21 | 0T12286 | #hie- ™ . BOLT ]
22| 0T12222 | E BAFFLE 1

23 | 0T12277 {'HIBHIE BRAKE PRESS PLATE 1

24 | 0T12279 | /% SPRING,PLATE 2

25 | 0T12225 EtR PRESS PLATE 2

26 | 0T12226 | B4k PRESS PLATE 2

27 | 0T12227 B SPRING BRACKET 2

28 | 0T12228 i ROLLER 6

P AR A P S O | Bl ks TITART ©IT A T T L



0T12200 ¥mE%IEE
STEERING BRAKE VALVE

g5 X F 2 R
NO.| PART NO. NAME
33 | 0T12285 Gk ] STEERING SHAFT
34 | 0T12284 i) Zh il BRAKE SHAFT
35 | 0T12235 g o GASKET
36 | 0T12236 B AR COVER
37 | 0T12237 3k PRESS PLATE
38 | 0T12238 L HERE VALVE EL EMEN’I‘
39 | 0T12239 - R VALVE BRACKET
40 | 0T12240 % SPRING e
" 41 | 0T12241 TR VALVE ELEMENT
42 | 0T12242 T HE R VALVE:BRACKET
43 | 0T12287 % T T SCREW
1 | JB1001—77 | $%#E M14X1.5 -:.5_':';‘2:'-!S'éREW PLUG M14X1.5
2 |JBos2z—77 |BE14 . = WASHER 14
3 | JB1001—77 | B3 M27 ><w, SCREW PLUG M27Xx2
4 | JB982—77 B 27 WASHER 27
5 | GB5782—86 | #Ri% M12><120 BOLT M12X20
6 | GB93—87 ﬁﬁ 12 WASHER 12
7 (;31099—79'._.;,-,':1% 5% 19 KEY 5X19
8 | GB93—87.." | AR 8 WASHER 8
9 GBS782—86 S M8 X 20 BOLT M8X 20
10 031039—79 gt 3x16 KEY 3X16
11 | GB894.2—86 | 148 12 RETAINER 12
12 | HG4-335-66 | Y JP®#E 12X20 Y—SEAL RING 12X 20
13 | GB290—89 | Hfi7/R HK121610  BEARING HK121610
14 | GB290—89 | &7k BK121610 BERING BK121610
15 | JB982—177 B 36 WASHER 36
16 | GB893.2—86 | $4/ 12 RETAINER 12




0T12200 %= HIzhM
STEERING BRAKE VALVE

Fg K = A = L8 &£
NO.| PART NO. NAME Q' TY|REMARK
21 | JB1001-77 9 M18X1. 5 SCREW M18X1.5 1

22 | JB982-77 8 18 WASHER 18 1

23 | JB1001-77 B 16%1.5 SCREW PLUG 16X 1.5 1

24 | GB982-77 #1816 WASHER 16 1

26 | GB3452.1-82 | OB #% &M 33.5%3.55 O-SEAL RING 33.5X3. 55 2

27 | GB5782-86 B M18X 25 BOLT M18X 25 2

28 | GB5782-86 | B# M8X40 BOLT M8X 40 i}

29 | IB982-77 8 8 WASHER 8 i3

30 | GB119-86 | # B6X20 PIN B6X 20 "1

31 | GB894. 2-86 | 4/ 8 RETAINER 8 .25 | 5

33 | GB290-89 WM& HK202614  NEEDLE HK202614 6

34 | HG4-692-67 | #i# PD20X35X10  OIL-SEAL PD20X35X 10 4

35 | GB894.2-86 | 4 20 RETAINER"20 1

36 | GB3452.1-82 | O TYH#M 13.2X2.65 O-SEALRING 13.2x2.65 | 1

38 | GB8YS. 2-86 4

P48 10 RETAINER 10




1T12100 FEWFEISHIEE K
TRANSMISSION CONTROL VALVE ASSEM.




1T12100 ZEEEFEFE S8 B R
TRANSMISSION CONTROL VALVE ASSEM.




1T12100 TERFELBHIEERK
TRANSMISSION CONTROL VALVE ASSEM.

s K 5 % # (78
NO.| PART NO. NAME 01
1 | 0T12151 il P SR PLATE 1
2 | 0T12152 AT AT SPEED CONTROL LEVER 1
3 | 0T12153 i 1 #F SPOOL,ADJUSTMENT 1
4 | 0T12154 L) R PLUG,CHECK VALVE 1
5 | 0T12155 /NG 3 SPRING A
6 | 0T12156 P SPRING BRACKET.; "% 1
7 | 0T12157 % PLUNGER 1
8 | 0T12158 23 BLOCK % 1
9 | 0T12159 2% 3 R SPEED SELECTOR VALVE 1
10 | 0T12160 4 PIN 1
11 | 0T12290 8 1L R RELIEF VALVE 1
12 | 0T12162 Bl _EEVER,DIRECTION 1
13 | 0T12163 PR 132 28 _#'DETENT 2
14 | 0T12164 5 PIN 1
15 | 0T12165 fa ik BLOCK 1
16 | 0T12166 IR R AT SPOOL,SAFETY VALVE 1
17 | 0T12167 RRIAME  SPRING 1
18 | 0T12168 AR PR 3 5% SPRING 1
19 | 0T12169 . AFIRFF CALLAR 1
20 | 0T12170.:% | W4 SPRING BRACKET 1
21| 0T12171 | RE/DBIE SPRING 1
22 | OT12172 T SHUT—OFF ELEMENT 1
23 | 0T12176 i 4 2 SHIM 14
24 | 0T12177 18 H 40 90 3 SPRING , ADJUSTMENT 1
25 | 0T12178 A R 2R SLEEVE,ADJUSTMENT 1
26 | 0T12179 Vil F A 3 % SPRING,ADJUSTMENT 1
27 | 0T12180 W E %k ELBOW,ADJUSTMENT 1
28 | 0A10053 i 2 PRESSURE TAP 3



1T12100 FEiHRFEH W DK
TRANSMISSION CONTROL VALVE ASSEM.

F8 R % & 73 HE | &=
NO.| PART NO. NAME Q' TY|REMARI
33 | 1T12103 &R COVER 1
34 | 1T12104 L $5 BOLT 4
35 | 1T12105 LB BOLT 24
36 | 1T12106 - B BOLT 2
37 | 0T12185 THE SHUT—OFF SLEEVE 1
38 | 0T12191 THRE SHUT —OFF SLEEVE 1)
39 | 0T12186 SEAL 38 DETENT &
40 | 0T12295 WE TOP SLEEVE L
1 |GB97.1—85 | #M 10 WASHER 10 P B
2 | GB893.1—86 | F/8 16 RETAINER 16 1
3 | GB897—86 | #1865 PIN 8X65 = <~ 2
4 | GB3452.1-82 | O BH5H M O—SAEL RING 2
32.5X3. 55 32.5X 355
5 | GB3452.1-82 | O MM H M O—SEAL RING 1
28X 3. 55 2853, 55

GB5783—86 | ## M8X25  “BOLT M8X25

GB93—87 #$H 8 WASHER 8

GB77—85 SCREW M4 X8

AT MaXE




0T12192 Jl A # SEQUENCE VALVE

[ 2 d 4 56 |

_e’g\\;\‘v:\\i \
1y’

N
I R
\Q\"(‘:"ﬁg."l”@"

e |
‘:¥ \
AR

2% Ni




0T12192 Il F K SEQUENCE VALVE

&k

8 R 8 % # i
NO.| PART NO. NAME Q' TY|REMAF
1 | 0T12193 MR P R VALVE BODY 1
2 | 0T12194 4% SPRING 1
3 [ 0T12176 g SHIM 148
4 | 0T12195 WL IR #F SPOOL 1
5 | 0T12154 1 W4 CHECK VALVE PLUG | 1
6 | 0T12155 /NG5 SMALL SPRING 1
7 | 0T12156 S SPRING BRACKET 1.
8 | 0T12196 PR BAFFLE i
9 | 0T12157 GE PLUNGER ]
1 | GB893.1—86 | 14 16 RETAINING RINGi§ | 1
2 | GB5783—86 | ## M10X30 BOLT M10x 30" 2
3 | GB93—87 B 10 WASHER 1¢- 2
4 | GB5782—86 | ## M10X75 BOLT M10:X 75 4
5 | GB3452.1-82 | O BB H M O—SEAL RING 2
32.5X3. 55 328 3. 55
6 | GB97.1—85 | 10 _WASHER10 1




1712055 4HiEEEE X SECONDARY FILTE




1T12055 #HiE2EHE K SECONDARY FILTER

F5 R 5 % Fr HE| &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T12056 X F LEVER 1
2 | 1T12057 bt ] FILTER CYLINDER 1
3 | 0A19076 Foo SPRING 1
4 | 1T12061 W SPRING BRACKET 1
5 | 1T12062 & 1 BRACKET 1
6 | 1T12063 LW SAFETY VALVE SPOOL 1
7 | 1T12064 g AE S SPRING,SAFETY VALVE | 1 |
8 | 1T12065 & YLX—89 FILTER ELEMENT 1l
YLX—819 i
1 | GB3452.1-82 | O X E O—RING 3
33.5X 3. 55 33.5X3.55
2 | IB982—77 | M 24 WASHER 24 < 1
3 | GB894. 1—86 | 4 18 RETAINER 19 1
4 | IB1000—77 | $f%E M10X1 SCREW.PLUG M10X1 | 2
5 | JB982—77 | M 10 WASHER 10 2
6 | JB1000—77 | #R%E M20X1.5  SCREW PLUG M20X1.5 1
7 | 1Bog2—77 | &M@ 20 "*WASHER 20 1
8 | JB1000—77 | $RIE M27X2 SCREW PLUG M27X2 2
9 | JB982—77 i 27 WASHER 27 2
10 | GB3452. 1-82 O—RING 122X 7 1

O M 12857




1T12080 #H;EEEE AKX PRIMARY FILTER

L




1T12080 #$HI EEEHEA PRIMARY FILTER

FE & 5 4 8 HE| #HE
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T12114 T &% TOP COVER 1
2 | 1B01506 BT GASKET 1
3 | 1B01514 HOmn FILTER ELEMENT , 1
INLET
4 | 1B01509 R PIPE,MAGNET 1
ELEMENT
5 | 1T12081 I8 FILTER CYLINDER 1
GB5783—86 | ##& M10X30 BOLT M10X 30 4
GB93—87 | #H 10 WASHER 10 A
GB3452.1-82 | O ¢ M O—RING 1
95X 3. 55 95X 3. 55




1T13000 $NBEEEHES
IMPLEMENT HYDRAULIC SYSTEM




1T13000 $FNHEEH RS
IMPLEMENT HYDRAULIC SYSTEM

I.
Shemre W
L




1T13000 §FNHEEH RS

IMPLEMENT HYDRAULIC SYSTEM

- e o o o B P

e e il A

BASE, RIGHT

TTiZwiT™

Fe = % R 8
NO.| PART NO. NAME QT
1 | 1T13030 HATLAMN ELBOW GROUP 1
2 | 1B10106 O EE & E O—SEAL RING 1
3 | 1T13047 W 5 o e DRAIN HOSE 1
4 | 1B01524 HAELAH ELBOW GROUP 2
5 | 1B01382 O XM O—RING 4
6 | 1T13045 BERWKE HOSE a4
7 | 1T13100 SR BULLDOZER ... 1

CONTROL GROUP
g | 1T13034 KB A 3k 4 ELBOW GROUP 1
9 | 1T13036 R 0 HOSE,UPPER VALVE | 1
10 | 1T13038 BT WS HOSE;LOWER VALVE | 1
11 | 1T13040 1] 31k K B RETURN HOSE 1
12 | 1Bo1328 O M 4 O—RING 1
13 | 1B24041 5 Sk 4 1 " ELBOW GROUP ]
14 | 1B01406 *F e X CLIP 1
15 | 1T13051 VT 80 DRAIN OIL HOSE 1
ot SEQUENCE VALVE
16 | 1T13001 % 31 25 3k ELBOW SVCTION OIL | 1
17 | 1T13053 E i WA DRAIN OIL HOSE 1
MAIN VALVE
18 | 1T13059 5| MM SUCTION PIPE 1
19 [ 1T13160°5 | =0 BULLDOZER 1
S CONTROL VALVE
20 | 1T13098 W B 83k ?(];:I'L%CTING R z
21 | 1T13002 kB JOINT BRACKET 1
22 | 1T13069 FrEERE HOSE 1
23 | 0T13027 IE % COVER 40
24 | 1T13003 A i OIL SPLITTING 1




1T13000 $NHEEESFES

IMPLEMENT HYDRAVLEC SYSTEM

=i

Fe f® 8 2 # o
NO.| PART NO. NAME Q' TY|REMARI
29 | 0T12011 £ CLIP 4
30 | 1T13004 B3 RUBBER SLEEVE 4
31 | 1T13005 A 43+ ¥ OIL SPLITTING 1
BASE,FRONT
32 | 1T13006 J& 43 h OIL SPLITTING 1
BASE,REAR
33 [ 1T13007 E# PRESS PATE g
34 | 1T13008 PO L RUBBER SLEEVE 25
35 | 1T13079 £ 0 TILTING OIL PIPE i
36 | 1T13082 FFRE M LIFTING OIL PIPE |
37 | 1T13120 JEG I i OIL PIPE 1
38 | 1T13150 BUBE I F- 3R I—SECTTON PVME"" ]
YBVQ—125/63  YBVQ—125/63 -
39 | 1T13085 KEWE OIL PIPE .~ 1
40 | 1B01405 i COVER i 10
41 | 1T13010 AR PLUG.PEATE 2
42 | 1T13011 7% ¥ V938 4-WAY PUMP OIL 1
43 | 1T13028 INEWE ___,o:r. PIPE 1
44 | 0T13032 i “COVER 2
45 | 0T'13253 ZohR "~ FENDER BLOCK 3
46 | 1T13012 iR PLATE 1
47 | 1T13013 [ﬂm_,;ﬁ 3—WAY,RETVRN OIL 1
48 | 1T13056 i!?t:ﬁ# PIPE GROUP 1
49 | 1T13089 AU REATKE  HOSE 1
50 | 1T13092  “IHMKEHH%E  HOSE 1
51 | 1T13094 MEFFEES%E  HOSE 1
52 | 1T13096 fumEER®RE  HOSE 1
53 | 1T13014 25 41 T B OIL SPLETTING BASE,LEFT | 1
54 | 1T13015 E& COVER 2
1T13130 G F ] 401 1 SEQUENCE VALVE GROUP 1

29



IMPLEMENT HYDRAVLEC SYSTEM

1T13000 FNREEREFERES

18

e & 5 4 #

NO.| PART NO. NAME QT
59 [ 1T13064 425 [ 3y RETURN OIL PIPE 1
60 | 1T13300 T OIL TANK 1
61 | 1B01415 (oFiA! O—RING 26
62 | 1B08057 O¥ME O—RING 5
63 | 1B01418 O%ME O—RING 9
64 | 1B03637 i BOLT W2
65 | 1T13017 % COVER er 2
66 | 1T13099 i BOLT 4
1 | GB5282—86 | #8# M12X40 BOLT M12><40 12
2 | GB97.1—85 | M8 12 WASHER 12 35
3 | GB5782—86 | ## M10X35 BOLT M10X 35 100
4 | GB97.1—85 | M 10 _“WASHER 10 100
5 | GB5782—86 | #RE M12X50 __,;;;‘:;531'3'" BOLT M12X50 6
6 | GB96—85 1 12 “% WASHER 12 3
7 | GB6170—86 | 4 Mlz NUT M12 6
8 | GB3452.1-82 | O LM O—RING 1

128X 3. 55 128 X 3. 55
9 | GB5782—86 g& M16X 45 BOLT M16X45 2
10 | GB97.1—85 ..\ 4 16 WASHER 16 10
11 035783—36?’" #i M12X 25 BOLT M12X 25 10
12 GB5782-—86 R M12X60 BOLT M12X60 6
13 JB%}«?? &8 36 WASHER 36
14 | GB3452.1-86 | O 18 O—RING y
67X 3. 55 67 X 3. 55
15 | GB5782—86 | ## M16X110 BOLT M16X110
16 | GB3452.1-82 | O H O—RING
82.5%3. 55 82.5%3.55
17 | GB3452.1-82 | O £/ O—RING 2
47.5X 3. 55 47.5%3.55




1T13100 I/ EBEEY IMPLEMENT CONTROL




1T13100 T {E3EEHRLY IMPLEMENT CONTR

FE f® 5 £ 3 (1

NO.| PART NO. NAME QT
1 | 0A03042 EX HANDLE 1
2 | 1T13103 ERAN MOVING BRACKET 1

GROUP
3 | 0F23003 = COVER 1
4 | 0F23004 S OUTER HOUSING 1
5 | 0F23005 MR INNER HOUSING 1
6 | 1B09059 P (—) SPRING (—) 1
7 | 1T13101 () SPRING(Z) i 1
8 | 1T13106 EFF (—) A LEVER GROUP: & 1
9 | 1T13111 AR 4 4 CONNECTING 'PLATE | 1
GROUP .-
10 | 1T13115 B 5 BRACKET 1
11 | 0T31084 Ptk BLOCK 1
12 | 0T13141 e i e +“TURNING SHAFT 1
" BASE

13 | 0A14035 INE 7" SLEEVE 4
14 | OF23018 B B3N RION WIRE &3X35 1
15 | 0F23017 Qigh ol PIN 1
16 | 1T13118 HAF (YA LEVER(Z)GROUP 1
17 | 1T13102 BE GVARD SLEEVE 1
1 | GB5782—86:" | #8# M12X30 BLOT M12X 30 3
2 |GB93—87" | 3M 12 WASHER 12 3
3 | GB9Z1—85 | %M 12 WASHER 12 3
4 | GB5171—86 | ## M10X1.25 NUT M10X 1. 25 2
5 | GB818—85 | #R4T M8 X 20 SCREW M8 X 20 4
6 | GB5782—86 | i M10X35 BOLT M10X35 3
7 | GB93—87 | #M8 10 WASHER 10 3
8 | GB882—86 | 4% 622 PIN 6X 22 1
9 | GB91—86 | & 2X20 PIN 2X 20 1



1T13130 |RFHE4E4E SEQUENCE VALVE GROUP

-=l-|l*-“~l EME | —

- =
|
hd -
- '/’
— f;f I
b
E ! 2 A
7~ &
/ » ’ rd o
’ ’ 7 ._.' ’/ /-/ Vg ‘/J /,’ :
! # /////./ it 3_
. / Aol
| ~——




1T13130 JRFEYHE SEQUENCE VALVE GR(

Fg5 f 5 & PR 1
NO.| PART NO. NAME Q'T
1 | 0T13027 i3 COVER V2
2 | 1T13131 5h3% SPRING 1
3 | 1B01382 O B O—SEAL RING 3
4 | 1T20103 Bk JOINT 1
5 | 1B24033 i DLVG COVER 1
6 | 1T13132 (53 SPRING 1
7 | 1T13133 K IR SPOOL 1
8 | 1T13134 A COVER i 1
9 | 1B01528 25 3 4 {4 ELBOW GROUP 1
10 | 1T13135 Bk VALVE BODY 1
11 | 1T13136 NP SMALL'8PRING 1
12 | 1T13137 /N SMALL SPOOL 1
13 | 1B01524 H A A _ELBOW GROUP 1
14 | 1T13098 WESELMM - “DETECTING JOINT 1
.+ GROUP
15 | 1T13138 W# M10X15¢°  BOLT M10X150 4
16 | 1T13139 W ORIFICE PLUG 1
17 | 1T13140 DU ROD
1 |JB1000—77 | #% M18X1.5  SCREW PLUG
By 1S M18X1.5
2 | IB982—77:%" | B 18 WASHER 18
3 | JB982—7 " | [ 12 WASHER 12
4 | GB3ib2.1-82 | O KM O—RING 1
18X 2. 65 18X 2. 65
5 | GB308—77 | Hi%k 6 STEEL BALL 6 1
6 | GB93—86 | M 6 WASHER 6 3
7 | GB5782—86 | ¥RE: M6X35 BOLT M6 X35 2
8 | GB3452.1-82 | O JE @M O—SEAL RING 1
30X 2. 65 30X 2. 65
9 | GB70—85 BEET M6 20 SCREW M6 X 20




1T13160 $*7)#2%l BULLDOZER CONTROL VALVE

=30

38
334 35 36 37 |38 40 41

1 14 Eﬂ—
10 b 12 1314 15 16} 1 ..

| F. G

/i 5 “l\ 4”115719
\;;k)&\:‘;,.,},;:! lqv
\ RN %

SNENS NN e \ /‘
' "oﬂ’l?/// YL // \
\‘ \I\ 5 a]l‘@.:?;"
'ﬁ . 5

ol |
“\\‘t\\\‘\

R
ay

(IIIIII///

)
\
'.*
B

46




1T13160 $F7)#=HIKE] BULLDOZER CONTROL !




1T13160 $*J)#2%l BULLDOZER CONTROL VALVE

(= =T |

10
11
12
13
14
15
14
15
16
17
18
19
20

21

r 5 ¢4 r it | &
.| PART NO. NAME Q' TY|REMARK
1T13161 SE QR POSITION HOUSING 1
1T13162 SE{LFF POSITION LEVER 1
1T13163 PR o A POSITION BASE 2
1T13164 [6] iz 3% 3% SPRING 1
1B09153 i 3 OIL PLUG 13
1B01382 O M O—RING 13 |
1T13165 oF 7. O—RING “__;;;1";5353"!:'
1T13166 PR SPRING BRACKET ke
1T13167 RF+RFF LIFTING SPOOL 1
1T13168 W SCREW PLUG 3
1T13169 o 7. O—RING 3
1T13170 ¥ 1 4 9% SPRIN__(_};_._?::EE‘:‘;‘ 1
1T13171 i BOLE" 1
1B01407 B WASHER 13
1T13172 (oF 7 + O—RING 3
1B01407 WASHER 13
1T13172 O M O—RING 3
1B01412 5@ BOLT 5
1T13173 I SELECTING SPOOL 1
1T13174 O M O—RING 1
1T13175 oF ;! O—RING 1
1T13176 /N R VALVE BODY 1
1T12177 T s 15 Ak VAI VE RODY 5



1T13160 $7)#:%liE BULLDOZER CONTROL V

g & 5 B # i &
NO.| PART NO. NAME QT
24 | 1T13178 Lk JOINT 1'
25 | 1B01429 OFHE O—RING 1
26 | 1B27033 FLAN ELBOW GROUP 1
27 | 1T13179 (08 A} O—RING 1
28 | 1T13180 iily 3 OIL PLUG 1
29 | 1T13181 @R PLATE 1
30 | 1B03358 Hie BOLT R 4
- 31| 1B01253 1 WASHER_“__,:_:_;':-:?-"" 4
32 | 1B03570 (087 O—RING 2
33 | 1B01327 iih 2 glgjf'ﬁLUG 1
34 | 1B01328 oF 7 .. #/O—RING 1
35 | 1T13182 OXHE " O—RING 3
36 | 1T13183 ¥lﬂﬁ__._,,g;.;§f;?'“ HALF CYCLE KEY 1
37 | 1T13184 B LEVER 1
38| 1Bososs | ek BOLT 4
39 | 1B03596 ___::;:_:5_;1f:33:" B WASHER 4
so|1m1gs | we PLATE 1
41 1,;17}3'1-":'3?'1'56 1 GASKET 1
42 | 1T13187 e BOLT 1
43 | 1T13188 ik GUARD HOUSING 1
44 | 1T13189 Bk JOINT 1
45 | 1B01393 O M O—RING 3




1T13160 $*7)#3%l#@ BULLDOZER CONTROL VALVE

8 R % & 2 ¥ | &%

NO.| PART NO. NAME Q' TY|REMARK

48 | 1B09105 2 83 BOLT 12

49 | 1T13191 E PLATE 2

50 | 1T13192 SE (o 5 5 POSITION SPRING 2

51 | 1B01409 Wi BOLT 4

52 | GB308—77 | #ER 9/32 STEEL BALL 9/32 2

53 | 1T13193 oF 7. O—RING $ 5t

54 | 1B24039 i BOLT =

55 | 1B01064 L L3 BOLT X 3

56 | 1T13194 R HE S TAPERED VALVE ELEQE&T 1

57 | 1T13195 R R TAPERED VALVE BODY | 1

58 | 1T13196 LS SPRING ;.s_':';‘i‘-“z'.‘:""‘i' y

59 | 1B09045 O E®ws O_SEAL RING 1

60 | 1T13197 O & & QHSEAL RING 2

61 | 1T13198 K LA “VALVE ELEMENT 1

62 | 1B09021 L 453 | BOLT 4

63 | 1T13199 p S SPRING 1

64 | 1T13200 O%ﬁﬁﬁ O—SEAL RING 1

65| 1T13201 . ;ﬁ-ﬁ SPRING 1

66 | 1T13202 | Aefm s TAPERED VALVE ]
BRACKET

67 | 1T13203 SR GUIDE VALVE 1

68 | 1T13204 it £ IR S MAKE—UP TAPERED 2
VALVE ELEMENT

69 | 1T13205 X i o % SPRING )




1T13160 $*71#%l BULLDOZER CONTROL V.

g5 K % # ok
NO.| PART NO. NAME QT
72 | 1T13207 Y CONTROL SHAFT 1‘
73 | 1B100&8 it OIL SEAL 1
74 | 1T13208 LS BEARING 1
75 | 1T13209 iR BEARING 1
76 | 1T13210 & BEARING B
77 | 1T13211 1A -3 GUARD SLEEVE . 2
78 | 1T13212 Y HF AD]VSTMEN'E_;‘E;;EE{;ER 2
© 79 | 1T13213 OF 2. 421 O-ASEM,_._,B_-;F:&E", 2
80 | 1T13214 FF 0PI COTTE'ii":E'IN 2
81 | 1T13215 L1 NV 2
82 | 1T13216 s 1 SHIM 2 #f
83 | 1T13217 ki " BRACKET 2
84 | 1T13218 SR SPRING 2
85 | 1T13219 i%ﬁ.._;- BEARING LEVER 2
86 | 1T13220 ﬁﬁﬁr TAPERED VALVE ELEMENT | 2
87 | 1T13221 _::v;;_::f‘I-fig"’i"J{ﬁmE TAPERED VALVE 1
BRACKET
88 | 1T13222° | O @ H1 O—SEAL RING 1
89 | 1509197 O &1 O—SEAL RING 2
90 | 1T13223 /INTAER & SPRING 1
91 | 1T13224 /NI AEBE VALVE ELEMENT 1
92 | 1B01378 E COVER 1
93 | 1B01410 A BOLT 8




1T13160 $§*7)#8%#IE BULLDOZER CONTROL VALVE

Fe R B # i M |

NO.| PART NO. NAME Q' TY|REMARK

97 | 1T13227 % SPRING ,INNER 2

98 | 1T13228 3L s SPRING BRACKET 2

99 | 1B01418 O 4 5t O—SEAL RING 4

100| 1T13229 O 4% 5t O—SEAL RING 2

101| 1T13230 E 19 7 TAPERED VALVE 2
BRACKET

102| 1T13231 MK SPRING 2_____.1_-_’:

103| 1T13232 /NI Ak R TAPERED VALVE ELE- | %"
MENT

104| 1T13233 | 15T B T TILT SPOOL 1

105| 1T13234 FE 7 4 VALVE BODY ]

106] 1T13235 A ROCKER " 1

107| 1B09012 e BOLT _::“—:‘_5_:;';:::'-.!"'". " 1




1U1819—XG #1851

SMCEH)

BULLDOZER CONTROL VALVE (PURCHASED I

L
10

32
30 31
29733 3435




1U1819—XG A4l GMIEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

=




1U1819—XG  $ + Gt i

(SMECEH)

BULLDOZER CONTROL VALVE (PURCHASED PA

|ﬁ:ﬁ

Fe K 5 4 L

NO.| PART NO. NAME QT
1 | 8]7467 HEREE JOINT COMPONENT 1
2 | 3G5766 i BOLT |1
3 | 3G8148 SE (£ DETENT SLEEVE 2
4 | 3G9182 o 3% SPRING 1
5 | 958004 2§ SCREW PLUG o 13
6 | 3J1907 O KH O—RING g 13
. 7 | 1H8720 O 1@ O—RING 5
8 | 368149 VK 3 DETENT.SLEEVE 1
9 | 9T4360 #} 1 sp_:_m_é' VALVE 1
10 | 954191 E SCREW PLUG 3
11 | 4J7533 O M " O—RING 3
12 | 975756 W SPRING 1
13 | 5P7892 wie BOLT 1
14 | 5P8244 i&ﬁ WASHER 13
15 | 976491 mm SEAL RING 3
16 | oTores " | i BOLT 5
17 s_g__g;g‘ég" BT VALVE SPOOL 1
18 35'%5.&39 W SEAL RING 1
19 | 2M4453 O EH O—RING 1
20 | TU2640 H A SLEEVE 1
21 | IU2641 R A 2 SLEEVE 1




1U1819—XG 4§51

(SMECEH)

BULLDOZER CONTROL VALVE (PURCHASED PARTS)

B8 /& 5 # # it | &
NO.| PART NO. NAME Q' TY|REMARK
26 | 6K9194 TEEXL EBLOW PIPE JOINT 1 a
27 | 8L2777 GEadi SEAL RING 1

28 | 5P6719 o K SCREW PLUG 1

29 | 7J1592 gt PLATE 2

30 | 081621 L 83 BOLT 4 |

31 | 5P8245 i WASHER _::‘_-gg}i:'::""‘:

32 | 47523 0 KM O—RING “y

33 | 958005 o 5 SCREW PLUG 1

34 | 3K0360 oF 7. O—RING o 1

35 | 6J1038 OFHM O—RING 3

36 | 1B8707 e o HALP.‘_‘Q‘?E-I:E KEY 1

37 | 317582 W ROCKER 1

38 | 4B3388 e BOLT 4

39 | 9M1974 B WASHER 4

40 | 7J2596 - COVER 1

41 | 35552 %ﬁ-;{.g{if-’-;ﬂ GASKET 1

42| 2a0006 | @ BOLT 1

3| ojorer Pt HOUSING 1

44 | 5K3607 Bk JOINT 1

45 | 5F1678 O ¥ i O—RING 3

46 | 9T1191 e 1 VALVE BODY 1

47 | 1P4578 [ A2t FLANGE 6




1U1819—XG
BULLDOZER CONTROL VALVE (PURCHASED P/

REIFESR

GpEEH)

rey. . _ _wr.ryr ren-

. . TR e e e B e

Fe £ 5 & i 4§
NO.| PART NO. NAME QT
50 | 571389 WM SPRING 2
51 | 081571 - §i5 BOLT 4
52 | GB308—77 | 4Bk 9/32 STEEL BALL 9/32" 2
53 | 5H6005 O %M O—RING 2
54 | 2A4639 i BOLT 9
55 | 051594 e BOLT 3
. 56 | 9T3746 i VALVE ELEMENT 1
57 | 8]7360 9 SCREW-PLUG 1
58 | 1L4418 % SPRING 1
59 | 254078 O M O—RING 1
60 | 4J0523 57 | " O—RING 1
61 | 3G1201 W VALVE 1
62 | 1D4566 e BOLT 4
63 | 915498 Wi SPRING 1
64 | 7D9749 O}EH O—RING 1
65 | 015499 0 | SPRING 1
66 a‘J‘g@gﬁfﬁ' 5 COVER 1
67 | 817317—XG | Mtk VALVE BODY 1
68 | 9T3748 B VALVE ELEMENT 2
69 | 3G3475 Yy SPRING 2
70 | 418997 O M O—RING 2




1U1819—XG e+ el (SMEEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

e g =B

NO.| PART NO.

74 | 2K5830 -

76 | 5J3241 o

77 | D813128—XG | o

78 | D813129—XG | W HF

79 | 336039 O KHE

80 | GB91—86 -
2X15

81 | D813130—XG | ¥

82 | D813131—XG | ig¥s

83 | D813132—XG | ¥F

84 | 2]6089 -

85 | 6J1311 .

86 | 18497 B

87 | 8]7462 5

88 | 359233 O WME @

o bl s --.':‘If:?ﬁ”..:-"‘;'}.:“

90 | 5J4664 '¥Fi§a§5§*

91 | 9J4794 ﬁ{t

o2 | 1PasTr  [HmRum

93 | 0S1588 W

94 | 5M2894 S

95 | 3G8415 2

o e

aTeEe~ e d

| = Ak

(4
NAME

¥
Q'TY

ik
EEMARK

NEEDLE BEARING
NEEDLE BEARING
GUARD SLEEVE
LEVER ADJVSTMENT

O—RING

COTTER SPRING PIN
2X15

o
.

LEVER SEAT &
SPRING "
LEVER
VAIVE

. ? O—RING

O—RING
SPRING
VALVE SPOOL
FLANGE
BOLT
WASHER
COVER

R s

1

12
12

R O T




1U1819—XG g%l OMZEH
BULLDOZER CONTROL VALVE (PURCHASED P/

8 & % % L Wi
NO.| PART NO. NAME QT
99 | 4J0522 oF 7 O—RING N
100( 4]8996 O i O—RING 2
101| 8J7366 L SCREW PLUG 2
102| 2N7029 50 3% SPRING R
103| 9T3741 it VLAVE ELEMENT . 2
104| 1U368 Bt VALVE ELEME}}{{‘E}'-I.. 1
1105| 9T5768 AT RELIEF VALVE B
106 300167 3 RING .‘_;;_»‘i".f?'i':'-'""“: | 2
107| 8]2415 /117 WASHER 2
108| D13118—XG | &% ROLKLR 1




# OIl. TANK

/H

4

1T13300

ﬁﬁ

B \\;

f

Y

ey oy e




45 OIL TANK

i

1T13300

L LA




1T13300 #f OIL TANK

Fe R 5 24 i BE| &
NO.| PART NO. ' NAME IQ' TY|REMAR
1 | 1T13301 WibR 4 4 OIL GAVGE 1
2 | 1T13303 P 4 14 SCREEN HOUSING 1

GROUP
3 | 1T13309 433 OIL SPLITTING BRACKE | !
4 | 1T13310 b5 3 SPRING 1
5 | 1T13311 K 3 9% SPRING 1
6 | 1T13312 IR 7 VALVE ELEMENT 1
7 | 1T13313 ik PLUG i
8 | 1T13314 %F HANDLE Tir
9 | 0T13165 #HSWAH  INTAKE—MAINIFOLD [0

VALVE ‘-
10 | 1T13315 (B PLUNGER PIN 1
11 | 0A34006 R COVER 1
12 | 0A34008 BB AR PLATE 1
13 | 0A34007 1 PLATE .- 1
14 | 1B09240 o P4 4 SCREEN GROUP 1
15 [ 0T13197 Py A CYLINDER 1
16 | 0T13198 A SPRING BRACKET 1
17 | 0T13201 b BRACKET ]
18 | 0T13200 Bt _ VALVE ELEMENT 1
19 | 0T13199 % .. SPRING 1
20 | 1T13316 @ % GASKET 1
21 | 1T13317 FHHEH  TANK GROUP, LOWER 1
22 | 1T13347 i3 LN COVER 2
23 |1T13328 |3k STUD 1
24 [1T13329 ) s FILTER ELEMENT 1
25 | 1T13330 A ik 1R L 4F PRIMARY FILTER 1

CYLINDER
26 | 1T13034 KEMAT LA BLOW GROUP 1
27 | 1T13334 LHEEA N TANK GROUP,UPPER 1
28 | 1B01328 O ¥ M O—RING 1
s ATy OAOE B Sl - . ol Y TITTTY TAWTR T e




1T13300 JH # OIL TANK
FE R 8B # #x 1§
NO.| PART NO NAME (53 1
1 | GB6170—86 | ¥R& M12 NUT M12
2 | GB5783—86 | ## M10X20  BOLT M10X20
3 | GB95—85 | M 10 WASHER 10 14
4 | GB3452.1-82 | O KM O—RING 206X 7 1
206 X7
GB5783—86 | ##& M12X30 BOLT M12X30 2
GB95—85 | %M 12 WASHER 12 3 o
GB3452.1-82 | O£ M O—RING 1
58 X 3. 55 58X 3. 55 P
8 | GB5783—86 | ## M10X30  BOLT M10X30 .0%" 64
9 | GB3452.1-82 | O B O—RING 236 %5. 3 1
236X5.3
10 | GB5783—86 | ## M10X30  BOLT Mi030 6
11 | GB308—77 | 4Bk 210.5 STEEL BALL @10.5 1
12 | GB3452.1-82 | O ¢ M 0#RING 1
51. 5% 3. 55 781.5X3. 55
13 | JB1001—77 | #R% M33X2 " SCREW PLUG M33X2 1
14 | JB982—77 | %M 33  ..>  WASHER 33 1
15 | GB3452.1-82 | O XM .5 O—RING 1
26. 5% 3.55 26.5X 3. 55
16 | GB6170—86 | #R&: M10 NUT M10 64
17 | GB5783—86 | 88 M16X35  BOLT M16X35
18 | GB98—85 i} #:M 16 WASHER 16
19 | GB5783-+85" | ## M12X40  BOLT MI12X 40
20 | GB5783+--86 | ## M10X15  BOLT M10X15
21 | JBY82-77 | &M 10 WASHER 10 64
22 | JB1000—77 | M 12 WASHER 12 1
23 | JB982—77 | A 20 WASHER 20 1
24 | JB1000—77 | % M20X1.5  SCREW PLUG 1
M20X1.5




ENT
PLEM

0 #HELEE IM

0

1T140

SeAy

19

15

8

= :



0T14000 W4+IEE IMPLEMENT

13

5

4

12

i

|
e, W S B GiY ) (5 T 18 NPT S CISES Sy Sy g T o £6 i ma e e oy A



1T14000 #+3%E IMPLEMENT

B R B % % Wit | &
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T14001 TR BRACE LEFT 1

2 | 1T14011 52 ARM 1

3 | 1T14022 L PIN 1 2

4 [1T14023 =t BAFFLE 6

5 | 1T14024 @ 1 PIN & 4

6 | 1T14025 3 LEAN BRACE k|
7 | 1T14033 % 71 BIT (L.H) _1_'5-__;..:;'.:'-?":
8 | 1T14034 EHTK EDGE,LEFT ;}5-}:?-“"2""

9 | 1T14035 &I A MIDDLE EDGE 1

10 | 1T14036 A1 BIT(R. H) 1

11 | 1T14037 TR BRACE, RIGHT " 1

12 | 1T14040 7 BLADE ;" 1

13 | 1T14072 SRR # Covgg:;;jif::;-.__ :

14 | 1T14073 +¥ X%k YOKE | 2

15 | 1T14074 % “S§TEEVE 16

16 | 1T14100 MgmME % TILT CYLINDER 1

18 | 1T14078 TR 'b._.l._;:_'_'i.'ﬁf-:"""f PIN I 2

19 | 1T14080 mﬁ_,_=.__='.-I‘3{§f:;;.;.,_. i 4

| e UM M24X90  BOLT M24X90 35

2 | GB/T1229-91 | ¥ M24 NUT M24 35

3 | GB/T1230—91 | #vMH 24 WASHER M24 35

4 | GB5783—86 | #4& M20X50 BOLT M20X 50 12

i = RO —QF | #.8 90 TWASLITD 90 5




1T14011 X = ARM

O

1




1T14011 3% B

FE 5 A i HE| £
NO.| PART NO. NAME Q' TY{REMARK

1 [1T14012 WaET L YOKE ARM 1

2 | 1T14013 ¥R ARM WELD 1

3 | 1T14019 R SR AT ROD 1

4 | 1T14020 B 21> DUST PROOF RING 2

5 | 1T14021 £ CLIP RING 2

1 | GB1152—89 | Mi#F M10X1 OIL CUP M10X1 3.

W —— XAy 8h 7K BEARING,SPHERCIDAL 1

: GEG70ES PLAIN GEG70ES M




1T14025 $}X# LEAN BRACE




1T14025 #{%# LEAN BRCE

s £ & % K nE| &%
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T14026 R BALL COVER 2 |
2 | 1T14027 RSN SHIM 24
3 | 1T14028 ik GUARD HOUSING 1
4 | 1T14029 TR G BRACE WELD 1
1 | GB5782—86 | 84 M36X220  BOLT M36X 220 4 .k
2 | GB6170—86 | ## M36 NUT M36 “.:::?:__}_.__
3 | GB5783—86 | 8% M16X50  BOLT M16X50 T4
4 | GB95—85 16 WASHER 16 4
5 | GB5783—86 | R M12X30 BOLT M12%30.." 1
6 | GB95—85 ®E 12 | 4

WASHER 127




1T14100 MMEEIAE R TILT CYLINDER ASSEN




1T14100 f$REIEEE TILT CYLINDER ASSEM

Fs R % % R R &
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T14102 o o B PIPE 1

2 | 1T14107 {0 {7 17 6 CYLINDER 1

3 | 1T14101 ik ) GUARD HOUSING 1

1 | GB5782—86 | B M10X50 BOLT M10X50 4

2 | GB93—87 8 10 WASHER 10 5 k

3 | GB3452.1-82 | O KM O—RING ;_5_}3?-"‘ :

25X 3. 55 25X 3. 55 s

4 | GB5782—86 | B M10X40 BOLT M10X 40 1

5 | GB93—87 ™ 20 WASHER 20 4

6 | GB5783—86 | & M20X35 4

BOLT M2%35




1T14107 fW{@E;HBEL TILT CYLINDER

\ﬁ Y y %»
N &y
14

Sy, \ 8l
Ly WD
= v-

e g 2N \

a‘u‘.‘.‘.‘.‘.“‘\!‘b

.
AN i \
7/ ﬂ/ %

) ﬂ.// \?

\_\.\k\‘.‘.‘.ﬁﬁ\!\! ¢
'.- _.

T TCYSYT Y Ton A a



1T14107 ffAE4& TILT CYLINDER

B8 R = % 3 k| &4
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T14108 B 4 88 NUT 1 '
2 | 1T14109 i % ~ PISTON 1

3 | 1T14110 HHF RING ]

4 | 1T14111 BB RUBBER RING 1

5 | 1T14112 wHE SEAL RING 1

6 | 1T14113 fi. i 4% B 1 CYLINDER WELD 1 4

7 | 1T14115 L SEAL GROUP _.;;:;;;i??fii'"'"

g |1T14116 6T 3k CYLINDER END I

9 | 1T117 L 53 BOLT 6

10 | 1T14118 ] WASHER 6

11 | 1T14119 SETY & B SEAL RIN'_‘c_;:_-‘}fi}?.? " 1

12 | 1T14120 el smp__g;_jifé 1

13 | 1T14121 RN Q}{%&"ZIPROOF RING 1

14 | 1T14122 5 PISTON LEVER 1

15 | 1T14123 RE BALL LINE 2

16 | 1T14124 RE SLEEVE 2

17 | 1T14125 -,’-ﬂi_;-.__ji{"jff"':’x SPRING 2

18 | 1T14126 *&FF CLAMP RING 2

19| 1TIe127 BUSH 2




HSGF—200X178/80E

52 76 BT

(SMECEH)

TILT CYLINDER (PURCHASED PARTS)

e
et : TT4E
fD__ P
.u
{ —

25




HSGF—200X178/80E

M) 631 e L

(SMECEH)

TILT CYLINDER (PURCHASED PARTS)

5 X 5 % K B &Ik
NO.| PART NO. NAME Q' TY|REMARK
1 | XH08—1 HE SLEEVE 1
2 | GB304.9—81 | il BEARING SPHERCIDAL 1
| PLAIN
3 | XH0801 S ET AN PISTON LEVER GROUP | 1
4 | CK80 By 42 P8 K80 DUST PROOF RING 1
5 | GB5782—86 | ## M24X130  BOLT M24X130 2 L
6 |GB97.1—85 | M 24 200HV ~ WASHER 24 200HV _'__:;gi.}f‘?""
7 | GB5783—86 | Afi##E M10X20  BOLT M10X20 4
8 | XH08—2 AR PLATE 2
9 | XHO1—6 |8 GUARD GASKET 2
10 | XH0803 STEAT GUIDE SLEEVE GROUP | 1
11 | Yxd (80 X 92 | Yx MBI ##@E YX—SEALRING 1
X14) KR
12 | GB3452. 1-82 | O Elff 70018500 0—-RING 70018500 2
13 | CKS—0800 | Wirfst SE’AL 1
14 | ZL5001—7 F [ F GUIDE RING 2
15 | XH08—3 #aM 4+ LABLE 1
16 | GB827—86 | #I4T 3x3 RIVET 3X3 4
17 | XH0802 ST CYLINDER GROUP 1
18 | XHO8—17 16 PISTON 1
19 | ZL50E02—8 | S GUIDE RING 2
20 | CKW2000 CKW L4 4% CKW-—SEAL GROUP 1
21 | GB3452.1-82 | O I 35505800 O—RING 35505800 1
22 | XH05—2 L 86 NUT 1




1T15000 NFTFSHLEL K
DASH—OPERATOR SEAT GROUP

|




1T15000 X T AIHLEE K
DASH—OPERATOR SEAT GROUP

FS R 5 2 R HE| &£
NO.| PART NO. NAME Q' TY|REMAR
1 [oT15181 EHF HANDLE,LEFT 1
2 | 1T15156 iR EE TOOL BOX 1
3 | 1T15038 ZAMIR PLATE 1
4 | 1T15200 LB PLATE 1
5 | 1T15001 EHE SEAL STRIP 2
6 | 1T15042 WARZENBAH  LEFT FLOOR GROUP 1
7 | 1T15018 4@ RUBBER BLOCK 2--’.'?3'3
8 | 1T15002 B4R PEDAL I
9 | 0T15137 L E BARCKET =2
10 | 1T15049 M4 FLOOR eoa .
11 | 1T15056 WHEEHRAH  RIGHT FLOOR GROUP | 1
12 | 1T15003 B PEDAL 1
13 | 1T15004 TE AL GUARD FRAME,FRONT | 1
14 | 1T15005 FH % SEAL STRIP 1
15 | 1T15006 HEMEER  PLATE" 1
16 | 1T15007 Fid COVER 1
17 | 1T15008 PR A % _PRESS COVER 1
18 | 1T15009 AT ~ "SLEEVE 1
% | Tmimens Eﬁﬁiﬂﬁ;{;;‘s g(é}gr{qjg(:'rmc BRACKET | |
20 | 1T15061 B PLATE GROUP 1
21 | 1T15010 WEZ i SURFACE,DASH i,
22 | 1T15064 Ry DASH FRAME 1
23 | 1T15073 '--:;;“-gﬁ&a"lm&ﬁﬁ SDQ:;IEQSEI;ATOR .
24 | 1T15019 J P EEI‘EEKCE(,}FNNECTING 2
25 | 1T15011 i COVER 2
26 | 1T15022 2 v FENDER GASKET 4




1T15000 {% 5= #& B HLEE B K
DASH—OPERATOR SEAT GROUP

Fg f 5 # B SE
NO.| PART NO. NAME Q' TY
27 | 1T15012 2 9 CLIP 1
28 | 1T15025 A LHE#R SURFACE PLATE 1
29 | 1T15013 1% PLUG 1
30 | 0T15186 RkF HANDLE,RIGHT 1
31 | 1T15031 JRE B i AR FLOOR PLATE 1
32 | 1T15014 %3 & SEAL STRIP 1
33 | 1T15015 i B PLATE 1
34 | 1T15016 R GASKET 1
35 | 1T15017 Bl PLATE 1
1 | GB97.1—85 | M 10 WASHER 10 57
2 | GB818—85 | #R4T M10X30 SCREW M10X 30 14
3 | GB93—87 | &M 10 WASHER 10 57
4 | GB5783—86 | ¥R M10X25 . BOLT M10X25 24
5 | GB5780—86 | ## M12x45%° BOLT M12X45 12
6 |GB93—87 | %M 12 i  WASHER 12 12
7 | GBos—s85 | @ 12 WASHER 12 12
8 | GB5780—86 | 84 M12X55 BOLT M12X55 4
9 | GB96—85 | &l 10 WASHER 10 2
10 | GB818—85 .| 4T M10X25  SCREW M10X25 10
11 | GB818—85:" | MR4T M6X20 SCREW M6 X 20 8
12 | GB97.3~-85 | M 6 WASHER 6 8
13 | GR5780—86 | #R# M20X120  BOLT M20X120 2
14 | GB93—87 | &l 20 WASHER 20 2
15 | GB5287—85 | #@ 20 WASHER 20 2
16 | GB5783—86 | ## M10X15 BOLT M10X15 1
17 | GB5783—86 | ## M10X35 BOLT M1035 10
18 | GB5783—86 | ##& M8X 25 BOLT M8X 25 4
19 | CCBR07.1—R5 | ¥4 & WASHER & 4



1T16000 ZE{TEZRZ LEFT UNDERCARRIAGE SYSTEM




EI3TERY% LEFT UNDERCARRIAGE SY

1T16000

.«ﬁ\ %&ﬂ; R

..r Q@

LE- 1Y




1T16000 ZE{7EHE% LEFT UNDERCARRIAGE SYSTEM

Fs R & =4 i HE| #F
NO.| PART NO. NAME Q' TY|REMARK

+ | 1716001 AR LEFT NUDERCARRIAGE |
WELD

2 | 1T17163 L b SCREW PLUG 32
MOVING CARRIER,

3 | 1T17036 =g 3 REAR 1
RUBBER SHOCK

4 | 1T17127 AR W i L ABSORBE GROUP 8

5 | 1T17162 th 2 PRESSVRE TAP 2

6 | 1T17124 A1 COVER GROUP 15
TRACK RECOIL SPRING |7+

8 | 1T17001 Xk YOKE B
BRACKET CARRIER

9 | 1T17130 R0 ROLLER - 1

10 | 1T17180 KA E BUSH 1

11 | 1T17181 w4 SEAL GROUP 1

12 | 1T17179 Sh 435 RETAINER 1

13 | 1T17073 SHE ‘GUIDE SLEEVE 1

B#ER " TRACK COMPLETE
| el 228.6—560-43 228. 6—560—43 :
15 | 1T17096 588 o IDLER 2
ANENT IDLER OUTER

16 | 1T17038 al%#e&ﬁfﬂ# COVER GROUP 4

17 | 1T17041 |34 HALF BVSH 4
MOVING CARRIER

18 | 1T17026 AR FRONT 1
SINGLE FLANGE
DOVBLE FLANGE

20 | 1T17092 PSS & cY TRACK ROLLER 4




1T16000 ZA%7:£EZE% LEFT UNDERCARRIAGE S

FE R = % K Bl
NO.| PART NO. NAME QT
23 | 1T17164 i BLOCK 8
24 | 1T17034 RS MOVING CARRIER 8
25 | 1T17064 HEERA A E(;EEL];[NG FLOTE 1
26 | 1T17160 KA BVSH 1
27 | 1T17161 ISCE BUSH 1
28 | 1T17114 B 55 SPACER A 1
29 | 1T17115 A PLATE 1
30 [ 1T17116 i COVER 1
31 | 1T17117 CF SCRE_:‘@%{,UG 1
32 | 1T17118 R 1 48 1 BALL BRACKET GROUP | 1
33 | 1T17113 i _':;.E_::':"ﬁ:'-bg'l':;l:UG 8
34 | 1T17074 i 4 LUBRICANT PIN 16
35 | 1T17122 A COVER 2
36 | 1T17123 E,{?;ﬂa DETENT KEY 2
37 | 1T17178 }ﬁ-’ﬁ’_-‘iFF RETAINER 1
38 [ 1T17201 ™ | wh OIL PLUG 1
| | GBS783-86 | MM M12X25  BOLT MI2X25 31
2 | GB93—87 | M 12 WASHER 12 5
3| GRbusz. 182 | QM O—RING 33.5X3. 55 3
4 | GB5783—86 | #f M12X30  BOLT M12X30 4
¢ | ¢Riacs. 150 | OB O—RING 145%5. 3 1



1T16000 ZEFTEZRYL LEFT UNDERCARRIAGE SYSTEM

Fes R 5 % 1 Wik | &iE
NO.| PART NO. NAME Q' TY|REMARK
8 | JB2984—81 | FLEER CARRIER ROLLER 1
228. 5% 200 228. 5% 200
9 | GB5783—86 | i M20X50 BOLT M20x50 4
10 | GB5782—86 | #fe BOLT 32
M30X120—10.9 M30X120—10.9
11 | GB93—87 8 30 WASHER 30 5
12 | GB5782—86 | i BOLT 8
M24X90—10.9  M24X90—10.9 |
13 | GB93—87 | 24 WASHER 24 1651
14 | GB5783—86 | ##& M20X55 BOLT M20X55 -:_--Zf’-:i'i"é
15 | GB5782—86 | & M12X60 BOLT M12X 60 o 8
16 | GB3452.1-82 | O LM O—RING 250%5.3 1
250X 5. 3
17 | GB3452.1-82 | O FE M O—RING - 1
300X5. 3 300X5.3 7+
18 | GB5783—86 | #l# M12X40  BOLT-MIZX40 :
20 | GB5783—86 | ## M16X50  BOLT M16X50 12
21 | GB93—87 8 16 . “WASHER 16 24
22 | GB3452.1-82 | O &/ .5 O—RING 2
200X5.3 g 0 200X5.3
23 | GB5783—86 | & i BOLT 14
M24X80=10.9  M24X80—10.9
24 | GB3452.1-82 | O B O—RING 1
.20 3. 55 20X 3.55
25 | GB893. 2—86 | P4M 120 RETAINER 120 8
26 | GB5783—86 | ¥ M16X 45 BOLT M16x 45 12
oF A O—RING
47 | GB345Z- 188 ke v 3. 55 155X 3. 55 2




1T16004 ZEBRFHIKAKE
TRACK RECOIL SPRING CYLINDER ADJUSTER

15 12 11 10 8§ 876 35 4 3 ¢

i
! N T

oW TS N ABRBDBRGCEREE WL oy e
. »

. . TSR e, . v
A K& NN S S S S S AR E XS

e !
| -
&5 A-— L
R A
k 4 iz

(5 16



1T16004 AEBHHEREE
TRACK RECOIL SPRING CYLINDER ADJUSTER,LEFT

Fe R B A R HE| &3
NO.| PART NO. NAME Q' TY|REMARK
1 |1T17043 = SLEEVE 1
2 | 1T17044 E# PLATE 1
3 | 1T17045 ML BAN STEEL WIRE GROUP 1
1 | 1T16005 223K 5 L CYLINDER 1
5 | 1T17051 FE3F PRESS RING 1k
Y [—— —— ]S)%;L GROUP, CYLIN- ,_.;;,‘1:5-}'3’35"1'
7 | 1T17056 RO % THREAD SLEEVE "1
8 | 1T17057 PCADE™ GUIDE SLEEVE,OUTER | 2
9 | 1T17058 SR Uk GUIDE SLEEVI_-:I___,:INI:IER 4
10 | 1T17059 EEE PISTON SLE;EVE 1
11 | 1T17060 9K e SPRINQ,_-;-’&EACKET 1
12 | 1T17061 R TENSION SPRING 1
13 | 1T17062 5% PIST()N 1
14 | 0T16084 T 2% DRAIN OIL PLUG 1
15 | 0A23109 T S NOZZLE 1
16 | 0A23093 Eﬁ_;!;;ﬁifz;;;,_.. e :
1711063 | R LOCK PLATE 2
1 | GB5783—86 | ## M10X35  BOLT M10X35 1
2 | GB93—87 @ 10 WASHER 10 1
3 | GB894. 1--86 | 24 10 RETAINER 10 1
4 | GB208—77 | #Ee 12 STEEL BALL 12 1




EITERYS RIGHT UNDERCARRIAGE S

1T17000




1T17000 FHIFEZRZL RIGHT UNDERCARRIAGE SYSTEM

20 21\22

23

22t/ 28

|

25

i



1T17000 FHITEHRS RIGHT UNDERCARRIAGE §

Fg f] 5 £ r
NO.| PART NO. NAME QT
Y [— £fitmmp RICHT UNDERACRRIAGE | |
WELD
2 | 1T17163 8 b SCREW PLUG 32
MOVING CARRIER
3 | 1T17036 EER REAR 1
_ RVBBER SHOCK
T AR RBBRAN A psORB GROUP 8
5 | 1T17162 i 2 PRESS TAD 2
6 | 1T17124 A COVER GROUP ,.;:;:;3-:'-'--' 1
. RIGHT TRACK REGOIL SPRING
F |15 FRWHKRER  AND CYLINDER:ADJUSTMENT | !
8 | 1T17001 Xk YOKE .- 1
BRAC KET CARRIER
10 | 1T17180 AHE ,___BUSH 1
11 | 1T17181 ®H44 7 SEAL GROUP 1
12 | 1T17179 ShEFR RETAINER 1
13 | 1T17073 R GUIDE SLEEVE 1
mﬁsm TRACK COMPLETE
14| ITI7TI65 |03 6—560—43 228.6—560—43 :
15 1T17096__,__3:_.{5.:53""" 3| S5 IDLER 2
IDLER OUTER COVER
16 1T17038 SIRRERAH cpoup - 4
17 | 1700 HEE HALF BUST 4
MOVING CARRIER
18 | 1T17026 RUE4E FRONT 1
. SINGLE FLANGE
P HLI0N FAXEREE pRACK ROLLER %
20 [1T17092 | Sk Esum DOUBLE FLANGE 4

TRACK ROTITIFR



1T17000 FHITEHREZS% RIGHT UNDERCARRIAGE SYSTEM

FeE £ 5 A #r ¥R | #x
NO.| PART NO. NAME Q' TY|REMARK
22 | 1T17032 g ﬂ%‘gﬁg CARRIER 2
23 | 1T17164 Al 3 BLOCK

24 | 1T17034 hEmg MOVING CARRIER

25 | 1T17064 #gamy  poNEC NG PLATE 1
26 | 1T17160 S E BUSH 1
27 | 1T17161 ME BUSH L .
28 | 1T17114 [ $23 SPACER Ik
29 [ 1T17115 FE# PRESS PLATE il
30 [ 1T17116 & COVER 9
31 [ 1T17117 5 SCREW PLUG 1
32 | 1T17118 BR A 41 1 BALL BRACKET -GROUP 1
33 | 1T17113 %% PLUG 8
34 | 1T17074 bERG R LUBRI(;_-@&% PIN 16
35 | 1T17122 % COVER 2
36 | 1T17123 0L ’ﬁi;f;f‘ENT KEY 2
37 | 1T17178 — 1__.“?’-'.'"}RETA1NER 1
38 | 1T17201 ith % OIL PLUG 1
1 | GB5783—86 M M12X25 BOLT M12X25 32
2 | GBos—s7 | M 12 WASHER 12 52
3 | GB3452. 1-82 ?ﬁfa' = O—RING 33.5X%3. 55 3
4 | GB5783—86 | 8 M12X30 BOLT M12X30 4
5 | GB3452. 1-82 | O O—RING 145X5. 3 1

145X 5. 3




1T17000 AHIFEZRL RIGHT VNDERCARRIAGE S

1552< 3. 55

F8 A 5 % R ¥
NO.| PART NO. NAME QT
8 | JB2984—81 FEeEE CARRIER ROLLER 1
9 | GB5783—86 | H#: M20x50 BOLT M20X 50 4
10 | GB5782—86 | iz BOLT M30x120—10. 9 8
M30x120—10.9
11 | GB93—87 | 30 WASHER 30 9
12 | GB5782—86 | #f& BOLT M24X90—10.9 .~¥| 32
M24 X 90—10. 9 oy
13 | GB93—87 R 24 WASHER 24  _-: 46
14 | GB5783—86 | ## M20X55  BOLT Mzoxs's;"':’" 16
15 | GB5782—86 | ## M12X60 BOLT Mtzx so 8
16 | GB3452.1-82 | O FE M ——RING 1
250%5. 3 zsoxs 3
17 | GB3452.1-82 |O L ..-O—RING y
300%5. 3 i 300X 5. 3
18 | GB5783—86 | i M12><4o;'_'-ff':-=‘"' BOLT M12X 40 8
20 | GB5783—86 | & Ml&&i 50 BOLT M16X50 1%
21 | GB93—87 ﬁm 16 WASHER 16 24
22 | GB3452. 1-82 m&m O—RING 2
r 200X 5. 3 200%5. 3
23 GB5783—-86 S| B BOLT M24X80—10.9 1/
M24 X 80—10.9
24 (;33452 1 82 O M O—RING 1
4 20X 3. 55 20X 3. 55
25 GB893 2—86 | ¥4/ 120 REATENER 120 8
26 | GB5783—86 | SR M16X45 BOLT M16X 45 1
27 | GB3452.1-82 | O B 155 3. 55 O—RING 2



1T17042 AEHEEEES
TRACK RECOIL SPRING CYLINDER ADJUSTER,RIGHT

-
t A
il do -- = e
8 f..-:__""ﬁ [ o.’--pzo.ﬂnﬂﬂ“ R | ey
T B & v ” [ ‘ N P e L a
r T 'M;’IIIIIJW”IJ- A4 [SA KN T NITNAS
( l} - AR LRARRY Bietsd
o 1 / < .‘
— P T 222l 72 77272 77 /]
LI
q
L H |
A
A——A
8—8LA
12
)
16




1T17042 HAFEKEIRE
TRACK RECOIL SPRING CYLINDER ADJUSTER,]

F8 R 5 % i ik
NO.| PART NO. NAME Q'T
1 | 1T17043 5 SLEEVE 1
2 | 1T17044 FE 4% PLATE 1
3 | 1T17045 9 22 B H A STEEL WIRE GROUP 1
4 | 1T17048 AKREE CYLINDER 1
5 { 1T17051 E ¥ PRESS RING L 1
6 | 1T17052 Wi FEE 4+  SEAL GROUP, CYLINI)ER 1
7 | 1T17056 RUE THREAD SLEEVE 1
8 | 1T17057 hREE GUIDE SLEEVE OUTER 2
9 | 1T17058 HNFmE (sUIDE SLEEVE,INNER 4
10 | 1T17059 EEE _PisTON SLEEVE 1
11 | 1T17060 MW 7 SPRING BRACKET 1
12 | 1T17061 %Ewg&f;jﬁf‘ " TENSION SPRING 1
13 | 1T17062 % PISTON 1
14 | 0T16084 mﬂm DRAIN OIL PLUG 1
15 | 0A23109 __._.:;-;‘.;-f:.'-""'}énﬂ NOZZLE 1
16 | on2s00s” | s GASKET 2
17 1T173063 AR LOCK PLATE 2
1 | GB5783—86 | ## M10X35 BOLT M10X35 1
2 | GB93—87 #HE 10 WASHER 10 1
3 | GB894.1—86 | $4M 75 RETAINER 75 1




1T17064 EEHRAHE CONNECTING PLATE GROUP




1T17064 HEIZEHAEGE

CONNECTING PLATE GR!

BB 5 2 ¥ ¥t
NO.| PART NO. NAME Q' T
1 | 1T17065 hE OUTER SLEEVE 1
2 | 1T17066 TR 0 14 RUBBER GROUP 1
3 | 1T17070 % BAFFLE 1
4 | 1T17071 O i O—RING 1

328 X5.3 328%5.3 o
5 | 1T17072 W INNER SLEEVE 7% | 1
1 | GB3452.1-82 |O & O—RING .. 1
237X5. 3 237 X5. 3 114
2 | GB119—86 ¥ A6X8 4

PIN A6X8




10

g 3 3§

-

2

1T17084 BHAXERE
SINGLE FLANGE TRACK ROLLER

ol | <} A od



1T17084 HEiAZEHER

SINGLE FLANGE TRACK ROLLER

FE5 K 8 b b ¥
NO.| PART NO. NAME QT
1 | 0T16205 M E R FLOAT SEAL RING 2
2 | 0T16206 HhiE e FLOAT RUBBER 2

SEAL RING
3 | 0A23135 o 3K SCREW PLUG 1
4 | 1T17085 XELH SHAFT TRACK ROLLER 1
5 | 0T16204 IR FLOAT SEAL RING i 2
6 | 0T16203 P B R FLOAT RUBBER 2
| SEALRING,
7 | 1T17086 SERHE END COVER 2
8 | 1T17087 HihXBEHEF SINGLE FLANGE TRACK 1
ROLLER GROUP
9 | 0T16209 LR ____:,¢END GASKET 2
10 | 1T17166 W " RING 9
1 | GB5783—86 | 8§ ™. BOLT 12
M12X30—10.9  M12X30—10.9
2 | GB3452.1-82 | I BEHHH O—SEAL RING 2
417126 X 3. 55 125X 3. 55
3 | GB119—86 | & D6x14 PIN D6X 14 8



8 3 910

7

2

1T17092 WihZERERK
DOUBLE FLANGE TRACK ROLLER




DOUBLE FLANGE TRACK ROLLER

1T17092 MWihZER B

|

F5 & 5 % ¥R
NO.| PART NO. NAME Q"
1 | 0T16205 ShF EF FLOAT SEAL RING ;
FLOAT RUBBER ,
2 | 0T16206 ShF B SEAL RING :
3 | 0A23135 9 5 SCREW PLUG ]
4 | 1T17085 H SHAFT,TRACK ROLLER ™ | |
5 | 0T16204 PR 5 FLOAT SEAL RING:" z
FLOAT RUBBER" ,
TIO0EE  (HEERE  ellAING. :
7 | 1T17086 *EHWH  END COVER z
Wi L EHAA  DOUBLE FLANGE TRACK
8 | 1T17093 A ROLLER GROUP ]
9 | 0T16209 e .“END GASKET :
10 | 1T17167 ¥ RING :
- - %S BOLT
1| GBST83=86 | Mypx30—10.9 M12X30—10.9 !
o[ O B O—SEAL RING :
: GBS“S?‘__‘_%{;@? 125X 3. 55 125X 3. 55 ‘
3 |GBI19—86 | @ D6x14 PIN D6X 14 s




(>

) _\l-

[l

I

1T17096 S| FREMK

—_—

TRACK IDLER ASSEM

10



1T17096 5|5 EK TRACK IDLER ASSE.

F5 f % % (s
NO.| PART NO. NAME
1 | 1T17097 1S RASEK TRACK IDLER GROUP
2 | 1T17104 5| %58 IDLER SHAFT
3 | 0A23135 R SCREW PLUG
4 | 1T17105 SMEH IR FLOAT SEAL RING
5 | 1T17106 SN B FLOAT RUBBER
SEAL RING
6 | 1T17107 PIiEE 3R FLOAT SEAL RING
7 | 1T17108 GRSy FLOAT RUBBER
SEAL RING,.
8 | 1T17109 IER END COVER
9 | 0T17110 iy 1 END.GASKET
10 | 1T17167 ¥R RING
1 | GB5783—86 | i - .. BOLT
M12X30510.9  MI12X30—10.9
2 | GB3452.1-82 | O T &M O—SEAL RING
146 3. 55 140X 3. 55
3 8% D6X 14 PIN D6 X 14

GB119—86 .




1T18000 & 3§ = CAB

o= |0

b

[t] RETTE




1T18000 & ¢ = CAB

51 I v g e i &

NO.| PART NO. NAME QP
1 | 1T18001 B GUARD CARRIAGE 53
2 | 1T18012 BRERK CAB 1
3 | 1T18067 THER & SEAL STRIP 2
4 | 1T18068 1 LEFT DOOR 1
5 | 1T18089 I RIGHT DOOR 1
6 | 1T18093 AEE HANDLE 2
7 | 1T18094 AU 358 GLASS W 2
8 | 1T18088 B & & SEAL STRIP. 7% | 1
9 | 1T18095 BB 2 MUFFLER MAT:"" 1
10 | 1T18096 BERER MUFFLER MM"’ 1

11 | 1B11315 [5]  £ NUT i 11
12 | 1T18097 EBEEH HOLDE'R""' 1
13 | 1T18115 A 1B E 5 HOLDER 1
14 | 0A95060 LT _.CAB LAMP 1
15 | 1T18107 WEFEH(—) GLASS(—) 2
16 | 1T18108 ﬂgﬁﬂ(:)‘j{*‘f“’” GLASS(=) 2
17 | 0T36139 MBBM, 0°  SLIDE WINDOW 1
18 | 1T18110 JEEE#M& SEAL STRIP 1
19 | 1T18113 ¥ 5 END COVER 12
1 | GB5782—86.% W M10X50 BOLT M10X50 18
2 | GB97. 1-#5" | &M 10—200HV ~ WASHER 10—200HV 18
3 tcsgams? #HH 10 WASHER 10 18
4 | GB5783—86 | #R# M12X20 BOLT M12X 20 16
5 | GB97.1—85 | 8 12—200HV ~ WASHER 12—200HV 16
6 | GB93—87 B 12 WASHER 12 16
7 | GB67—85 4T M5X12 SCREW M5 X 12 4




in

1T19000 ¥ABFRY FUEL SYSTEM




1T19000 MM &% FUEL SYSTEM

Fe £ 5 2 R O

NO.| PART NO. NAME QT
1 | 1T19001 Fiqrs HOUSING 1
2 | GB5783—86 | #@# M10X25 BOLT M10X25 8
3 |GBo3—87 | @ 10 WASHER 10 8
4 | GB97.1—85 |t 10 WASHER 10 8
5 | GB5783—86 | #R# M8X25  BOLT M8X25 2
6 | GB6170—86 | & M8—8  NUT M8—8 2
7 | GB93—87 | M 8 WASHER 8, . 8

8 |GB97.1—85 | ®m 8 WASHER 8 2
9 | 1T19062 TASE TOOLBOX " 1
10 | 1T19031 Eiak | GUARD HOUSING 1
11 | 0A25011 3 FILLER CAP 1
12 | 0A25001 5 *JAM RING 1
13 | 1T19042 WR i DIPSTICK 1
14 | 0T19041 ﬁl_#&"{"'ﬁ BUMPER BLOCK 8
15 | 0T19001 gm WASHER 4
16 | GB5782—85.5: ‘Wi M20X85 BOLT M20X85 4
17| GBos—gi” | M 20 WASHER 20 | 4
18 | 0AZ8038 | MR FILTER LINE ASSEM. 1
19 1T19043 #8 F B FVEL LINES 1
20 | 1T19078 HEA COVER 1
21 | GB5783—86 | ## M8X20  BOLT M8X20 6
22 | GB3452. 1-92 %ﬁi - O—SEAL RING 1



1T19043 ¥R)BEEE FUEL LINES




1T19043 ¥AMEE FUEL LINES
Fg5 R % # i /8.
NO.| PART NO. NAME Q"1
1 | 0T46004 ik INLET OIL PIPE —1
2 | 0T46033 ¥ F CLIP 1
3 | 0T46009 (] ik RETURN OIL PIPE 1
4 | 0T46002 flHE 2 PRESS TAP 1
5 | 0T46003 B WASHER 2
6 | 0T46001 3k JOINT L 1
7 | 0T46034 FHAWIT11/2  SHUTTER 1;{_2_,-,_;;;35-‘55:‘:"': 1
8 | 1T19060 W 3k JOINT it 1
9 | 0T46037 BRYI17 1/2 SWITCH'1/2 1
10 | 0T46036 3k JOINT 1
11| GBs783—86 | ## M10x20 . 'BOLT M10X20 2
12 | GB93—87 | M 10 " WASHER 10 2
13 | 1B27009 3 Al CLIP 1
14 [ 1T19058 IEHE‘E‘E% JOINT 1
15 | 0A25010 ﬁ%‘g DRAIN OIL PIPE 1
16 | 0AZ5006 | M JOINT I
17 OAzsgféﬁ FRAYI] 3/8" SHUTTER 3/8” 2
18 | oADTOl0 | A WASHER 2
19 n}xmm Bk JOINT 1
20 | 0A09021 00 WASHER 8
21 | 0A09020 i 2 PRESS TAP 1
22 | GB3452. 1-92 J%ﬁsﬁfi g; g’f‘;‘_‘%flm 1



1T20000 #+3EE RIPPER ASS’Y




1T20000 #2133 E RIPPER ASS’Y

Fg £ 5 %

NO.| PART NO.

1 | 1T20001 P

2 | 1T20002 A+ 2

3 | 1T20035 B 8

4 | 1T20036 W+ 4

5 | 1T20043 il (—)

6 | 1T20046 B (=)

7 | 1T20048 #

9 | 1T20050 P

10 | 0T31025 A

11 | 1T20051 S

12 | 1T20052 Tk

13 | 1T20070 e

14 | 1T20071 BRI (=)

15 | 1T20073 18R 4L 1

16 | 1T20085 £ 15

17 | 1T20086 EXE

18 | 1T20093 EXE

19 | 1T20097 B4l

20 | 1T20098 S

21 | 1T20100 “_v_;.;.:_;ggiiﬁﬁﬁﬂﬁ

1 | GB}52—89 | W# M10X1

2 |TBizQuesss | THM

3 | GB5782—86 | ## M16x40

4 | GB93—87 #HH 16
AM3

5 | GB898—88 ﬁfs_zni‘f%

6 | GB6170—86 | w@HF 36

i
NAME

PIN
RIPPER SUPPORT

PIN

RIPPER BLADE
SHAFT(—)

SHAFT(=)

PIN
SHIM A
PLATE
SLEEVE
LINKAGE,LOWER
SLEEVE""

SHAFT(=)

RLATE GROUP

- PLATE
~ SUPPORT,LEFT

SUPPORT,RIGHT
PIN
BAFFLE

RIPPING HYDRAULIC
CONTROL SYSTEM

"~ OIL CUP M10X1

SEAL RING
SEAL RING C—1—95

BOLT M16 X 40
WASHER 16

BOLT
AM36 X 95—8. 8—ZnD

NUT 138

—— I "R ) & B




1T20100 MTHEEBRNRS
RIPPING HYDRAULIC CONTROL SYSTEM




1T20100 T HEFENRG
RIPPING HYDRAULIC CONTROL SYSTEM

\
—

R\ \ | \_a.

_r%xm% BEGRN _ _
% 3 G 5555 18 R e

2 Ul



1T20100 LT HEEBRIINRS
RIPPING HYDRAULIC CONTROL SYSTEM

F9 R % # # ¥ &

NO.| PART NO. NAME Q' TY|REMARK

1 | 0A03001 3k YOKE 2 B

2 | 1T13119 EF () LINKAGE LEVER 1

3 | 1T20101 % HOUSING 1

4 | 0F23005 M HOUSING 1

5 | 1T20102 ¥ gt LINKAGE LEVER 1|

6 | 1720120 12 MOVING CARRIER GROUP | 1

7 | 1B09059 3% SPRING L

8 | 0A03042 FW HANDLE 1

9 | 1T13102 P SLEEVE 1

10 | 0A14035 INE SLEEVE 4

11 | oF23017 4l PIN SHAE'I‘ 1

13 | 0T 31076 ah SH,AFT 1

13 | 0T31084 P BLOCK 1

14 | 0T13141 i il %' SHAFT BRACKET 1

15 | 0F23018 &% @345 IRON WIRE @3X3.5 1

16 | 1T13107 %444  SPHERCIDAL PLAIN 2
BEARING GROUP

17 | 1T20123 &wammﬁ HOSE 1

18 | 1T20127 .' H¥AFEXE  HOSE 1

19 | 0T31110 FE 5 COVER 16

20 | 1T20128 IR T PIPE 1

21 | 1T20133 CIRTRE RETVRN OIL PIPE 1



1T20100 ML HEERIRES

RIPPING HYDRAULIC CONTROL SYSTENM

!
| ¥

|

Fg5 K 5 % £
NO.| PART NO. NAME QT
25 | 1T20145 E¥AREERYE  HOSE 1
26 | 1T20147 AR MIEEXE  HOSE 1
27 | 1T20200 ¥ s TIP CYLINDER 2
28 | 1T20250 T T LIFT CYLINDER 2
29 | 1T20162 W A PIPE GROUP 2
30 | 1T20148 RAFERE HOSE 2
- 31 1T20151 RAKEKE HOSE/ _.: 2
32 [ 1120153 $ M TFRMKE  HOSE <2 1
33 | 1T20155 #RTHI T Hgsﬁ 1
34 | 1T20157 B W HOSE 1
35 | 1T20166 BE® 7 BRACKET 1
36 | 1B10007 3 PLATE 1
37 | 1B10008 T%’éﬁi-w PLATE 1
38 | 1T20104 gem RVBBER SLEEVE 1
39 | 1T20105 _::'_-:_;{;}?.':-‘-E"}"A"J.i‘EJ:%ﬁ PLATE 1
0 1T2°.1..‘_’§‘i?}.£ XU T %A PLATE 1
41 ;_j;_-:‘;g&i:{;? XU 2 RUBBER SLEEVE 1
42 1"1"'201113 RUWE Lt PLATE 1
43 | 1T20109 KAE T =i PLATE 1
44 | 1T20110 KRB BE SLEEVE 1
45 | 1T20169 -3 SUPPORT 1




1T20100 W+ EEEIINRG:
RIPPING HYDRAULIC CONTROL SYSTEM

i

8 & 5 % s ¥
NO.| PART NO. NAME Q' TY|REMARI
49 | 1T20172 HAT LA ELBOW GROUP 1
50 | 1T13034 KEMAEL4EH  ELBOW GROUP 2
51 | 1T20300 g o 2 | RIPPER CONTROL VALVE 1
52 | 1T20176 1 R e BRACKET 1
53 | 1B09023 L 83 BOLT 4
54 | 1801407 1 WASHER ___vggi;f'-'f
55 | 1801382 O i &t O—SEAL RING 7
56 | 1B01429 OF 221! O—SEAL RING 1
57 | 1B01418 O & O—SEAL RING 4
58 | 1B08057 oF:Z: 3211 O—SEAL R!'I__\_I__Gf'::' 20
59 | 1T20103 sk ik JOINT 0" 1
1 | GB97.1—85 | #M 10 WASHER 10 55
2 | GB5783—86 | M M10X25 BOLT M10X 25 3
3 | GB97.1—85 | #H 12 WASHER 12 2
4 | GB5783—86 | iR Mlzxzs--:.:;-'f?‘ BOLT M12X 25 2
5 | GB5783—86 | me 20 BOLT M10X 20 1
6 | GB5782—86 | 4t Mm X145 BOLT M10X 45 8
7 | GB5782—86 __ﬂ& M10X 30 BOLT M10X30 24
8 | GB5782—86 '-e'i;f'ﬁ& M10X 35 BOLT M10X 35 19
9 | GB6170—86 WA M10X 1. 25 NUT M10Xx1. 25 4
10 | GB818—85 | W4T M8Xx 16 SCREW M8x 16 4
11 | GB6170—86 | #if} M8 NUT M8 2
12 | GB882—86 | #f 6x22 PIN 62X 22 2




1720200 ¥/ ;HE  TIP CYLINDER

i

Ii.'.

%
N e
WAt
=
Is]
+H+
(D
A




1T20200 ¥ FJBEL TIP CYLINDER
FE K % £ s it | &
NO.| PART NO. NAME Q' TY;REMARK
1 | X05—1 hE SLEEVE 1 |
2 | X01—6 ik GASKET 2, |
3 | SGA01—9 iR PLATE 2
4 | GB5783—86 | /NMkERET M10  SCREW M10 4
5 | GB91—86 FOH# F5X70 COTTER PIN @&5X70 1
7 | XHO5—2 SR NUT 1 &
8 | XHO7T—2 | W% PISTON _v_‘.;;_.;f.}'??‘""
9 | CKW1800 | #%M RING ""}1
10 | HG24—2 F 3 GUIDE RING 2
11 | GB3452.1-82 | O J¥ M 35505800 O—RING 35505800 1
12 | XHo701 G 421 4 CYLINDER " 1| AEHEN
13 | XHO0702 15 AT A PISTQ_‘D,};EIEABD GROUP 1| ShEEF
14 | TGB302—8 | S5 q_ggbg RING 2 | ES R
15 | GB3452.1-82 | O JE 70016500 "':35:£RING 70016500 1 | UEREN
16 |XHo7—3 | $@% %’ GUIDE SLEEVE 1| W
17| CRS—0800 | #iFs B SEAL I
18 | yxd (80 X 92 | yx ﬂﬂﬁ&ﬁlﬁ YX TYPE SEAL ’
X 14) RING
19 | CK80 meﬁim CK TYPE DUST PROOF RING | 1
20 | GB9T.1—85 | 48 24 200V WASHER 24 200V 6
21 | GB5782—86 « | M f& M24X120  BOLT M24X120 2
23 | GB5783—86 | ## M24x80 BOLT M24 <80 4
25 | XH05-8 S SLEEVE 1
l




mEL SMEES)

7

HSG—F180X597/80E %% f

TIP CYLINDER (PURCHASED PARTS)

g L9l

\

L2l L L L LL

G ¥

i

\\\Q\\N\\\\\\\\ E_...\mw..ﬁ——\

S Pt



HSG—F180X597/80E % fa il (4MREH)
TIP CYLINDER(PURCHASED PARTS)

FE R 5 4 L ﬁﬁ] wi
NO.| PART NO. NAME Q' TY|REMARI

1 | X05—1 I SLEEVE 1 '

2 | X01—6 k) GASKET 2

3 [ SGA01—9 HAR PLATE 2

4 | GB5783—86 | AALEM4E M10  SCREW M10 4

5 | GB91—86 FFO# @570  COTTER PIN &5X70 1 .__‘_;[:_::_f:

6 |XHO7—1 | #4pe LABEL B

7 | XH05—2 i £} NUT 2

8 | XHO7—2 &% PISTON 1

9 | CKW1800 R B RING 1

10 |[HG24—2 | BH%F GUIDE RING:: 2

11 | GB3452.1-82 | O JEH 35505800 o—RI;ygng%'géossoo 1

12 | XHo701 L4 1 Cg,_l__.;.gjﬁ'BER 1

13 | XH0702 & EF AN .._:_-'-ﬁi"s'::TON ROD GROUP 1

14 | TGB302—8 | F[@#HF .+ GUIDE RING 2

15 | GB3452.1-82 | O LM 799;({%%60 O—RING 70016500 1

16 | XH07—3 %l"_l._ﬁ;iif-’}l‘f’: GUIDE SLEEVE 1

17 | CKS—0800 mﬁﬁ SEAL 1

18 | yxd (80 X 92:;}53555"5 TMATEE YX TYPE SEAL i

X 14) - RING

19 | CK80 CK Bip54: CK TYPE DUST PROOF RING | 1

20 | GB97.1—85 | M 24 200V WASHER 24 200V 6

21 | GB5782—86 | 8 M24x120  BOLT M24X120 2

99 | (Ra7—er | BnET 9w 9 DIVET 9% 9 >



1T20250 3$BFHEL LIFT CYLINDER

(/@\

\2‘\

|
i S



1T20250 $RFH;HE LIFT CYLINDER

P

5 K 5 % W Wi &
NO.| PART NO. NAME Q' TY/REMARK
1 | GB6175—86 | 7S M24 NUT M24 4
2 | GB93—87 IR 24 SPRING 24 10
3 | XH06—1 & % COVER 1
4 | XHO6—2 )y SHIM 18
5 | XH0601 &AM PISTON ROD GRPUP 1
6 | GB97.2—85 | M 24 WASHER 24 4 )
7 | GB5782—86 | MMk BOLT '_::f;:z;{-i:l-'-"
8 | CK 75 BiZ:M d75 DUST PROOF RING d75 "1
9 | XH06—3 S0 5 GUIDE RING 2
10 | XHO1—5 ik COVER . 1
11| XHOl—6 | 88 GASKET i 2
12 | GB5781—86 | #i& M10X 20 BOLT__;@E%O 2 | AEH:N
13 ﬁmxsrx yx KI5 % £ B YXTYPE SEAL RING U et
15 | GB5783—86 | 7~ fLER . “BOLT 4 | ES %%
16| ZYS75x6 | MAMAHEE " SEAL RING GROUP 1| LRES
17 | XHo6—5 SHE GUIDE SLEEVE 1| kM
18 | GB3452. 1-82 Oﬂgﬁﬁﬁ O—SEAL RING 1
53011800 53011800
19 | XH06—6 #ﬁﬂ: PLATE 1
20 | XH0602 L A 4 CYLINDER GROUP 1
21 | XH06—7 | WE SLEEVE 2
22 | GB827—86 | #J4T 33 RIVET 3% 3 4
23 | XH06—8 24 LABEL 1




1T20250 |_H;HEL LIFT CYLINDER

i

F5 R 5 % r ]
NO.| PART NO. NAME Q1
26 | XHO6—10 CAGE GUIDE RING 2
27 | XHO1—12 ]2 SLEEVE 4
28 | CKW 1300 |fLAHS#HEM  SEAL RING 1
29 | GB3452.1-82 | O Bi&F & O—SEAL RING 1
35504870 35504870
30 | XH06—11 & % PISTON 1
31 | XHO1—18 | #4# PIN SHAFT ___'5_-_.5;}"."-'-:":"':: 2
32 | XHO6—12 | % NUT 1
33| GB91—86 | FFUM P6X75  COTTERPIN 26X 75 1
34 | GB5781—86 | ## M16X35  BOLT M16X 35 2
35 | XH01—16 ik % 1

GOVER




HSG—F200X405/80E 127 hEl (S MERREH)
LIFT CYLINDER (PURCHASED PARTS)

..I

(

)Jb})i:

WD BB BRBDI P

“

R
PR

22




HSG—F200X405/80E 3&FHE SMLEH)
LIFT CYLINDER (PURCHASED PARTS)

Fge R 5 1 L &
NO.| PART NO. NAME Q1
1| XHos—1 | it SLEEVE Sk
2 | X01—6 FR PLATE 2
3 | XH01—5 AR PLATE 2
4 | GB5783—86 | Ak BOLT | 4
5 |GBO1—86 | FFH# @6x70  COTTER PIN @6x705" | 1
6 |XHos—2 | B NUT Fo
GB3452.1-82 | O 4 35505800 O—RING 35505800 1

8 | ZL50E02—8 | R GUIDE RING 2
9 | CKW2000 | H53EH RING !
10 | XHO5—2 15 % _gg:_sf‘be 1
11 | GB5783—86 | ¥ M24 X 90 :_::_g;i‘j;%(iLT M24 X 90 6
12 | XH0501 giMfF 7 CYLINDER GROUP 1
13 | XH0502 WEF4HE  PISTON ROD GROUP 1
14| XHOS—6 | $M LABEL 1
15 | GB827—86 ___ﬂlﬁ?sx 3 RIVET 3X3 4
16 | ZL5001—7 2} S f3F GUIDE RING 2
17 | CKS—og | ifI4LA B & SEAL 1
19 | yxd (80 X 92 | yx BUphAI®HE  YX TYPE SEAL 1

% 14) RING

20 | CK80 CK RB M CK TYPE DUST PROOF RING | 1
21 | XH05—7 SHE GUIDE SLEEVE 1
22 | GB97.2—85 | M 24 WASHER 24 :



1T20300 #+#4\ RIPPER CONTROL VALVE

g 2 19 18 17 16 | 413121 10 T§
: 2 /_ Rl

i
! s vy
1 \.\ 3 AN N

YIAN




1T20300 #1#4Y\E RIPPER CONTROL VAI

Fg K %5 P V8
NO.| PART NO. NAME Q1
1 | 1T20301 /INER VALVE BODY 1
2 | 1T20302 K ik VALVE BODY 1
3 | 1T20303 OF 221 O—SEAL RING 5
4 | 1T20304 1 F SPOOL 2
5 | 1B01405 i COVER 6
6 | 1T13010 -2 PLATE e 3
7 | 1Bo1418 oF 7521 O—SEAL RING % 6
8 | 1B09023 e BOLT 10
9 | 1B01407 il WASHER 16
10 | 1T20305 K HE B VALVE ELEMENT 1
11 | 1T20306 T SPRING 1
12 | 1T20307 MRS VALVE ELEMENT 1
13 | 1T20316 OF 2. 1. ____5-5:;§515EAL RING 2
14 | 1T20308 /NG R e " VALVE BRACKET 1
15 | 1T20309 B o PLATE 1
16 [ 1T20310 | #gEsE " SPRING BRACKET 1
17 | 1T20311 bhik SPRING 4
18 | 1T20312 p‘qﬁ SPRING 4
19 | 1T20313 _::;;_:If}'?"gﬁﬁﬁ HOUSING 4
20 | 1B38013:7 | sk SCREW PLUG 2
21 | 1B1393 O F i 5t O—SEAL RING 2
22 | 1803415 23 BOLT 8
23 | 1B01410 i BOLT 28
24 | 1B03003 3 WASHER 36
25 | 1B01378 EiE COVER 16
26 | 1T20314 L3 BOLT 4
a7 | 1 To9°n31E | e i5e e T ITRILS A LT OO A DRI TR 1T =



3G1773—XG #1 BT (IMEEH)
RIPPER MAIN CONTROL VALVE(PURCHASED PARTS)

5 o




3G1773—XG I EEXRBBEGMIEH)
RIPPER MAIN CONTROL VALVE(PURCHASED P

Fg55 K 5 i R
NO.| PART NO. NAME QT
1 | 8]8545—XG | Fimfk VALVE BODY 1
2 | 9T5784—XG | &k VALVE BODY 1
3 | 8T7268 O BIg 5 O—SEAL RING 5
4 | 3G1770 I 7t VALVE ELEMENT 2
5 | 1P4578 Fpk= FLANGE 6
6 | 5H4020—XG | %4k PLATE 3
7 | 8T7212 O B HHH O—SEAL RING .+ 6
8 | 0T0320 e BOLT B 14
9 | 5P8244 il WASHER i7" 22
10 | 8]8336 ¥ VALVE: " 1
11 | 4H1718 3 SPRING 1
12 | 818338 i VALVE 1
13 | 4J521 O Fl@#M . O—SEAL RING 1
14 | 8]8497 i e “*" VALVE BRACKET 1
15 | 9J2915 BAR (ol PLATE 1
16 | 3G8439—XG | MM ¢ SPRING BRACKET 4
17 | 1U2760 T SPRING 4
18 | 9]4800—XG | ¥ SPRING 1
19| 9j2016 ki LINKAGE COMPONENT | 4
20 | 954190 _:i" | % SCREW PLUG 2
21 | 2M9780 " | O A BFHHE O—SEAL RING 2
22 | 1D4%56 i BOLT 8
23 | 81588 Wi BOLT 28
24 | 5M2894 g3 WASHER 38
25 | 1P4571 e e HALF FLANGE 16
26 | 1A5964—XG | e BOLT 6
27 | '9]3866 EREAT CONNECTING COMPONENT | 1
28 | 8T7211 O A & & i O—SEAL RING 1
o0 | oSATa] | o e SORPEW PT 11 1



1T21000 B3 ZE% ELECTRIC SYSTEM

I 2 3 4 5 6 7 B8 W0 N 2 13 14 15 16 I7T 18 18 20 21 22 %3

15 16 17/ 15 16 17
4 o/ 8 u R Y A N B

=S

15 18 17




1T21000 E2EHE% ELECTRIC SYSTEM
| .
¥

N T ]

s A = % 5

NO.| PART NO. NAME

oo | G LA

2 | emaiag A AT LIGHTEMINGLAMP
(i CAT) RIGHT(AS CAT)

3 | 0173007 o GROUND WIRE

1 | 1T21029 MM IF X  SWITCH FUEL LEVEL

5 | 1T21030 WIEWMEFFE  SWITCH FUEL TEMB::

6 | 1T21031 R B A1 FF % g}}’;’}}“ FUFTI‘_ FRF‘S

7 | 1T21001 W T R LAMP WIRE:.

8§ | 1T21032 T AR HARNESS-

9 | 1T21023 {3 F ML K HAR'\H’-‘SS

10 | 1T21033 13 3 8 R __:.lﬂlb'IRURNENT ASSEM.

11 | 1T21057 AT £ A,_."__"':f‘"‘ﬂ:QOMB WIRE

12 | GB93-87 B 6 " WASHER

13 | GB97.1-85 | g WASHER

14 | GB67-85 ._:g%r M6X16  SCREW

15 | GBo3-87 5| %M 10 WASHER

16 | GBoT. 1fss": 8 10 WASHER

17 Gsaz‘sa 86 | ## M10X25 BOLT

18 | 1T21058 3 45 6 3% MAIN RELAY

19 | 1721059 Tk 3% R CONNECTED PLATE

20 | 1T21060 9\ HORN

21 | 1T21061 CAL HORN

e A e R e e e R T




1T21000 EBEEE% ELECTRIC SYSTEM

Fs R 5 A R WE | &
NO.| PART NO. NAME Q' TY|REMARF
25 | 1T21065 WHREFX  SWITCH 1 | ]
26 | 1T21066 ok CONNECTOR 1

27 | 1T21067 B E®RE 2M PIPE 1

28 | 1T21068 iR BE & R 8% TEMP SENSOR 1

29 | GB67-85 $ET M5 X 20 SCREW ) 2

30 | GB93-87 B 5 WASHER 2 Py

31| GB97.1-85 | &M 5 WASHER 2|

- 32 | GB6170-86 | 8 M5 NUT Y

33 | 1T21069 EHBEFX  SWITCH 1

34 | 1T21070 WEMAE 2.3M  PIPE __ 1

35 | 1B03723 ¥ % SWITCH 1

36 | GB5783-86 | M M8X25  BOLT .5 2

37 | GB93-87 #0H 8 WASHF‘R 2

38 | GB97.1-85 | M 8 WASHER 2

39 | GBY6-85 W M8 o NUT 2

10 | 1T21071 F4% 1" REAR HARNESS 1
a|uTzorz | wFET CLIP 1

42 | 1T21073 m’ﬁgs WARNING 1

3] 121074 ] e HARNESS BATTERY 1

44 | 1T21081 ﬁ;ﬂfﬂ-" 880729 pATTERY 2

45 | 1T21082 fe#hmiBiE%  CONNECTED LINE 1

46 | 1T21083 L H HARNESS !

47 | GGRO2.-R7 M 18 WASHFE 1



1T21000 HEzXE% ELECTRIC SYSTEM

FE /R B & ¥ WE
NO.| PART NO. NAME QT
50 | 1T21085 Esh gk 35 RELAY STARTING 1
51 | 1T21020 4631 FRONT HARNESS 1
52 | 1B03603 B 7 % PRESSURE SWITCH 1
53 | 1B03632 % 3 F CLIP 3
54 | 1F3003 #.# ZD150X8 BELT 4
55 | 0T22016 3k CONNECTOR 1
56 | 0T19047 3 WASHER 1
- 57 | 1T21087 3k CONNECT(_)E_.::':.:}_'i-j=." 1




1T21033 X %E#EHEB INSTRUMENT ASSEM.

m / @n&
oo : .@8 @Ww PO




1T21033 {YFTH/EK INSTRUMENT ASSEM

Fe f % 4 R Yok
NO.| PART NO. NAME QT
1 | 1T21034 PC #7 148X136 PC PLATE 148X 136 1
2 | 1721035 g MONITOR 1
3 | 1T21036 [Ef#% YY03004  PRESSURE GANGE 1
4 | 1T21037 ¥ HIR R TEMP METER,COVI.LANT | 1
5 | 1T21038 AT DIGHT -3 1
6 | 1T21039 EA% YY0004  PRESSURE GANGE ;% | 1
7 [1T21000 | & PLATE L 1
8 | 1T21041 et 2% HOUR MET_gg;}?“:" 1
9 | 1T21042 PC & 450X98  PC PLATE. 1
10 | 1B04174 ¥ 3% MR SEITCH 1
11 | 103700 Wi 58 60A __g;i%i&KER 60A 1
12 | 1B03626 47 ,_-..‘;_:;:i?f‘"‘é'run 10
13(1T21043 | Wiw% 104 BREAKER 10 2
141721044 |W®BI5A  BREAKER 15A 2
15| 1A16028 | @#%IKI6B SWITCH 1
16 | 1T21065 .4 s LIGHT SEAT I
17 | 17210067 | 8 COVER 1
18 | 1T2idi7 | 4w BULB 1
19 oﬁéaﬂea fERIT(M)IPL220  INDICATOR LIGHT (RED) 1
20 | 0H25004 IT# 24V-Z4  BULB 24V-&4 1
21 | 1T21047 ¥ % SWITCH 4
22 | 1T21048 ¥ % SWITCH 1




1T21033 {URA|BHE, INSTRUMENT ASSEM.
FE R 5 & B k| &H&
NO.| PART NO. NAME Q' TY|REMARK
26 | 1B03625 REE 15A FUSE ELEMENT 1
27 | 1B03688 1R i SCREW 6
28 | 1T21050 FF % SWITCH 1
29 | 1B03154 W 1/4-20 NUT 4
30 | GB97.1-85 | 4 6 WASHER 4
31 { GB93-87 U 6 WASHER 4 |
32 | 1T21051 X SUPPORTER I_:“g‘.}%f:"'"
33 | 1T21052 A GRONP @y
34 | 1T21053 2 SLEEVE 1
35 | 1T21054 ik ERUARD 1
36 | 1T21055 = SLEEVE 1
37 | 1T21056 E#H 1




1T22000 HZgEiEHMEE PILOT OPERATED V/




1722000 ZRR&SHME PILOT OPERATED VALVES

F5 (%2 L B | &
NO.| PART NO. NAME Q'TY |[REMARK
1 | 1T22001 e SLEEVE 3 4
2 | 1T22002 0 {67 8 4 TILT SPOOL 1

3 | 1B03010 T WASHER 12

4 | 1B38326 W BOLT 6

5 | 1T22003 il B SEAL BRACKET 3

6 | 1T22004 HE OIL SEAL 3

7 | 1T22005 oF 7. O—SEAL RING s:___‘__-_j_f:'::

8 | 1T22006 E PRESS TAP g

9 | 1T22007 oF ;| O—SEAL RING 4

10 | 1T22008 R {4 VALVE BODY 3

11 | 1T22009 O EH O—RING 12

12 | 1T22010 ol WASHER 3

13 | 1722011 1 BOLT i 3

14 | 1T22012 ] i 8 RE:E_I__;{:I.EI-N‘.OIL BRACKET 1

15 | 1B03595 Wi BOLT 6

16 | 1T22013 oF 1! O—RING 4

17 | 1T22014 OXM i O—RING 8

18 | 1T22015 #ﬁ&_gizrjg:3fffi3'z" SPRING BRACKET 6

19 | 1T22016 MEFA#E  SPRING 1

20 | 1T22017 EE BRACKET 3
21|1T22018  |OBE O—RING 7

22 | 1T22019 il 2 OIL PLUG 7

23 | 1T22020 Ak il BE INLET OIL BRACKET 1

24 | 1T22021 2 -t B0 37 58 SPRING 2

o | 1T922029 | # 4 mAr RIPPER SPOOL 9



8]7489—XG ZRMMESE SMIEH)
PILOT VALVE (PURCHASED RARTS)

N

H{ } i N
P-4 A

Nit
>

' '\‘-\‘ ‘-':*'\

P

l
1

LI




8]7489—XG ZRREMESZE (MIEMH)
PILOT VALVE(PURCHASED RARTS)

- Y % # g | i
NO.| PART NO. NAME Q'TY|REMARK
1 | 3G730 H PIPE 3
2 | 8]J7491 i 0 1R 55 VALVE ELEMENT 1
3 | 5P0537 grlic) WASHER 12
4 | 051616 AL BOLT 6
5 | 918714 i COVER 3
6 | 6V1949 R E RUBBER OIL SEAL 3 .4
7 | 8T9457 O & O—SEAL RING _::‘ﬁ}?ii?"'"
8 | 958002 o5 SCREW PLUG B (!
9 | 317354 O 75 5 O—SEAL RING .37 | 4
10 | 8J7490 B 4 VALVE BODY """ 3
11 | 8T8978 O Ri#F & O—SEAL RING 12
12 | GB93—76 | MIEILM 8 WASHER'8 3
13 | 3H3243- XG | g BOLA" 3
14 | 817498 1 Rk JOINT 1
15 | 081615 Afk e 3¢ BOLT 6
16 | 6]3134 O RiE M O—SEAL RING 4
17 | 8J1699 OBIEHME .. P—SEAL RING 8
18 | 7J7814 {0k S RETAINER RING 6
19 | 94800 I 3 O SPRING 1
20 | 94772 e COVER 3
21| 4J7533 [ ORIBHE O—SEAL RING 7
22 | 958001 [TE SCREW PLUG 7
23 | 817497 AR Rk JOINT 1
24 | 1U3243 P - R 3 3% SPRING 2
25 | 8]7496 # Bt VALVE ELEMENT 2
26 | YE761-72 | stz Lo SCREW PLUG Z 2 | 2



1T 23000 Ze A T B Ak
LEFT BULLDOZER CYLINDER ASSEM.




1T23000 Z#HELHE R
LIFT BULLDOZER CYLINDER ASSEM.

Fes R & % ¥ | &%
NO.| PART NO. NAME Q' TY|REMARK

1 | 0T13027 3o i COVER,CYLINDER 4

2 | 0T13278 i COVER 2

3 | 1T23005 R FH T LIFT CYLINDER 1

4 | 1T23001 2= TR PIPE 1

5 | 0T13216 B 2 AR PLATE 1 ks

6 | 1723003 e QUICK—DROP VALVE | 1]

1 |GBS782—86 | ## M16X100  BOLT M16X100 .o | 1

2 |GB93—87 | WM 16 WASHER 16 ., - 2

3 | GB3452.1-82 | O KM 53X 3.55 O—RING_,.ES’_;QQ}E& 55 1

4 | GB5782—86 | $R#& M16X140 BOLTMIGX 140 1

5 | GB5782—86 | ## M10X80 ggﬂ’f;moxso 4

6 | GB97.1—86 | M 10 S WASHER 10 16

7 | GB3452.2-82 | O JE M 36. s>r'355 (3)6_ fﬁ;‘;;‘lm 2

8 | GB5782—86 | 2 M;‘g’-ﬁig’é’é" BOLT M10X 35 4

9 | GB5782—86 it BOLT M10X 30 8




1723003  RpEE

QUICK—DROP VALV]

| 8

\42

5 4 3

7

Y7

\
7 )

=
T
—4




1T23003 1R P& @ QUICK—DROP VALVE

Fs f£ 5 4 i Bk #HE
NO.| PART NO. NAME Q' TY|REMARE

1 | 0T13019 RER FLANGE 1 ]

2 | 0T13020 B VALVE 1

3 | 0T13022 T Bt VALVE ELEMENT 1

4 | 0T13024 ERH VALVE ELEMENT 1

5 | 0T13026 % SPRING 1

6 | 1T23004 TE SLEEVE 1

7 | 0T13018 LS FLANGE _v__:;;‘;j;-ff?"""

1 | GB97.1—85 | #H 10 WASHER 10 7

2 | GB5782—86 | R& M10X90 BOLT M10X 90. 5

3 | GB5782—86 | ## M10X 40 BOLT M6 40 2

4 | GB3452.1-82 | O JE M 50X 3. 55 ofgﬂgﬂﬁ_‘sox 3.55 2

5 | GB3452.1-82 | O G M 36.5X3. 55 0-—-RING 36.5X 3. 55 2

6 | JB1000—77 | $R¥E M10X1 --::‘fffé'f:'g(:REw PLUG M10X 1 1

7 |JB9g2—77 | &E10 WASHER 10 1

8 |GB93—87 | M 12 __.I._;:_'_‘;.'f"-"‘f WASHER 12 1

9 | GB5782—86 H&Ml‘zx 45 BOLT M12X45 4

10 | GB3452. 1-82 O—RING 42.5X 3. 55 1

QM 42.5x3.55




{2 FhEl LIFT CYLINDER

1T23005

"

G S 5, L

R A
I

_

I Kmh ]

|
=D
(M £
Va




1T23005 #FME LIFT CYLINDER
Fs £ 5 £ R wE | &5
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T23006 AR HALF LINE 1

2 | 1T23007 o WASHER 4

3 | 1T23016 HEEFAG PISTON ROD GROUP 1

4 | 1T23019 By 4 DUST PROOF GROUP | 1

5 | 1T23008 YRS Y—SEAL RING 1

gl P 5 5 4 gfﬁ(’}l‘ANGVLAR SEAL 1
7 | 1T23010 fiL 3k CYLINDER HEAD 1

8 | 1T23022 4L 4 40 4t CYLINDER GROUP . 1 1

9 | 1T23011 1% 5 PISTON 1

10 | 1T23026 FHAHF SEAL RIN(__;_,___{-.'.“:?' 1

11 | 1T23012 HIF RING 1
12 | 0A33018 R AT FENDER SPOOL 2

13 | 0A33019 (OF3 | +<SLEEVE 4

14 | 1T23013 Y. " WASHER 1

15 | 1T23014 P4  RETAINER 1

16 | 1T23015 iﬁfﬁ‘;;_;;;ff:??}r RING 1

1 | GB5785—86 m& M48X3—200 NUT M48X3—200 1

2 | GB3452.1-82 | O %M 122%3.55  O—RING 122X 3. 55 1

3 | GB93—87 HAH 22 WASHER 22 4

4 | GB5782—86 | $R# M22X80 BOLT M22 X80 4

5 | GB97.1—85 | [ 22—180HV BOLT M22—180HV 4




HSG—E130%1485/752Q 1&FhEl SMECEH)
LIFT CYLINDER (PURCHASED PARTS)

=T

_-—-""

[

ek



HSG—E130X 1485/75ZQ £ HEL (S EH)
LIFT CYLINDER (PURCHASED PARTS)

s KB % LG Wi | & I
NO.| PART NO. NAME Q' TY|REMARK
1 | GB6175—86 | 7SR M24 NUT M24 :

2 | GB93—87 BB 24 WASHER 24 10

3 | XHO6—1 BRE FLANGE 1

4 | XHO6—2 B WASHER 18

5 | XHO0601 E R AL PISTON ROD GROUP 1 s
6 | GB97.2-85 | TR 24 WASHER 24 _,__:;gfi':'?"l‘:
7 | GB5782—86 | ANAkER BOLT 4

8 | CK75 By LM d75 DUST PROOF RINQZ.;QZ%:-? 1

9 | XHO6—3 {3 GUIDE RING . | 2

10 | XH01—5 gk COVER 1

11 | XHO1—6 | $*i GASKEF:™ 2

12 | GB5781—86 | #RF: M10X 20 BQ,I%;_"{":"R*.IIOXSZO 2

13 | YXd75X 87X 14 | YX %l i) 8 3 [T YX—SEAL RING 1

15 | GB5783—86 | Ak 7 BOLT 1

16 | ZYS75X6 %mffﬂéiﬁﬁ@ SEAL RING GROUP 1

17| XHO—5 | BAET GUIDE SLEEVE 1

18 | GB3452. 1-321_;_5.%%%?0@ O—SEALRING 53011800 | 2

19 | XHO6—6 | 4% RETAINNING PLATE 1

20 | XH0602 LA 2 1 CYLINDER GROUP 1

21 | XH06—7 wME SLEEVE 2

22 | GB827—86 | #I4T 3X3 RIVET 33 4

e -~

| Lis dcks

- & TuT=w




HSG—E130X1485/75ZQ 12FHEl (SMEEH)
LIFT CYLINDER (PURCHASED PARTS)

| %1%

85 R 5 % e

NO.| PART NO. NAME QT
26 | XH06—10 5 [ GUIDE RING 2
27 | XH01—12 2 SLEEVE 4
28 | CKW1300 LM E®ESHME  SEAL RING GROUP 1
29 | GB3452. 1-82 ?5?3?;%& ?5—;0353%‘ BN 1
30 | XH06—11 CE 2 PISTON 1
31 [ XH01—18 5 PIN 2
32 | XH06—12 B NUT . 1
33 | GB91—86 | FOBI6X7T5 cor‘r::_R""i;lN FEXT5 1
34 | GB5781—86 | #{#: M16X35 BQLT M16 X 35 2
35 | XHO1—16 | % _;;‘555;:3::'LEOVER 1




1724000 HiLHE S
RIGHT BULLDOZER CYLINDER ASSEM.

AN




1T24000 ZFH¥#E 1 it 26
RIGHT BULLDOZER CYLINDER ASSEM.

Fg R % % i 8
NO.| PART NO. NAME Q'"
1 | 0T13027 i i B 3% COVER,CYLINDER 4
2 | 0T13278 i COVER 2
3 | 1T23005 # 7+ M &L LIFT CYLINDER 1
4 | 1T24001 W L T 4 PIPE 1
5 | 0T13216 & & ) PLATE P, 1
6 | 1T23003 e 1 QUICK—DROP-VALV | 1
1 | GB5782—86 | ## M16X100 BOL:;_?fﬁ"isx 100 1
2 | GB97.1—85 | #H 16 WASHER 16 2
3 | GB3452.1-82 | O JB M 53X3.55 __‘_;;'g__'f'i':;.f(‘)——-RING 53X 3. 55 1
4 | GB5782—86 | %2 MIGXMO BOLT M16 X140 1
5 | GB5782—86 | M2 moxso BOLT M10X 80 4
6 | GB97.1—85 | /M 16" WASHER 10 1
7 | GB3452. 1-82 .__O ﬁl 36.5%X3.55 O—RING 36.5X3.55 2
8 | GB5782—86 5_}_'.'5- "':'!s& M10X 35 BOLT M10X35 4
9 | M10X30 ;

GB5782—-86

BOLT M10X30




1T25000

FEEZ% CONDITIONOR SYSTEM




1T25000 =i %% CONDITIONOR SYSTEM

Fel R & % i S
NO.| PART NO. NAME Q' T
1 | 1T25001 SEXLEMR  SUPPORTER D
2 | 1T25007 E%#l SD-7H15  COMPRESSOR 1
3 | 1T25008 V Ei#F A1000  “V"BELT 2
4 | 1T25009 SABKE()  HOSE (1) 1
5 | 1T25010 ZHEBKE Q) HOSE (2) 1
6 | 1T25011 7Kk COUPLING P 2
7 | 1T25030 B 0 CLAMP 0 # 4
8 |1T25012 ZHEMKE PIPE 2
9 | 1B01406 £T CLIP, 6
10 | GB5783-86 | #R#& M6X12  BOLT:M6X12 4
11|1T25013 | WTFMB  DRYOR 1
12 | 1T25014 % BERE ‘._-._‘:'.};’;;:":‘{EONDBNSOR 1
13 | 1T25015 AEETE " GUARD OF CONDENSOR | 1
14 | GBS783-86 | M2 Mi0X20  BOLT M10C20 13
15 | GB97.1-86 _,_”&;’iil;?lo-zoor-{v WASHER 10-200HV 10
16 | GB93-87 i "8 10 WASHER 10 11
7 1T259_1Q=?33? BHERYR  PLATE ASSEM 1
18 11‘25@20 b2 334 SUPPORTING PLATE 1
19 | 1725023 SWBALE  EVAPTOR 1
20 | GB5783-86 B M12x20 BOLT M12X20 5
21| GB97.1-86 | &8 12-200HV WASHER 12-200HV 5
22 | GB93-87 #8 12-200HV 'WASHER 12-200HV 5

1 = s s = o % 8

| s sle = o@m

FITER TFTVET & AT TTIAWwUAA™ T T resms




1T25000 ZiEHZEZ% CONDITIONOR SYSTEM

Fe K 5 % ¥ ¥ | #E
NO.| PART NO. NAME Q' TY|REMARK
26 | 1T 25027 R, 81 VENT WINDOW 3 §
27 | 1T25028 ZEFHREGB) HOSE@Q3) 1

28 | 1T25029 25K E(4) HOSEWM) 1

29 | GB5783-86 8B M5X10 BOLT 8

30 | GB5783-86 B M8X16  BOLT 4

31 | GB70-85 #4T M8X16  SCREW i |

32 | 1B22088 % T CLIP &

33 | 1T25031 7% 3] COOLANT 9

34 | 1T25032 13 SHIM 1




1T26000 Z5|4l¥8 DRAWING MECHANISM




1T26000 ZE5|#l¥8 DRAWING MECHANISM

Fg5 R % £ i 8 | &£
NO.| PART NO. NAME Q' TY|REMARK
1 | GB8Y9S-88 B AM36X95-8.8 STUD AM36X95-8.8 | 8
2 | GB6170-86 8 36 NUT 36 12
3 | GB93-87 #4836 WASHER 36 12
o | sisa P EER;TwBAR PLATE, >
5 | 1T26006 AEF|IR gﬁGA}g.BAR PLAER, 1
b | HRaieth m%xszo-w.g oL 4
7 | GB97.1-85 | M 36 WASHER 4
8 | 1T26012 i PLATE 1
9 | GB5783-86 | ## M12X 30 BOLT 4
10 | GB97.1-85 | M 12 WASHER_E__;_.;;;_-E.{’"'” 1
11 | GB93-87 B 12 WASHER 4
12 ]sza?;gg #54 C-1-95 _§§K‘ERING C-1-95 4
13 | 1T20070 R --::‘:'7-'?"1:"\'%’:'1..EEVE 2
14 | 1T26014 1% % 4 PLUG 4
15 | GB5782-86 | 12 Mlsxlss BOLT 2
16 | GB93-87 iﬁlﬁ WASHER 2
17 | GBo7.1-85 | 48 16 WASHER 2
18 | GB6170-86 I @ M16 NUT M16 2
19 | 1T26013 % PLUG 8
20 | 0A30003 R RING 1
21 | 1T26009 BLFF B SEAT 1
22 | 1T26011 R PIN 1




